CartPros directs you to the right part using the part
:‘:[:.E?li'; AJ* numbers from this manual. Enter the part number into GET STARTED ﬁ, https://CartPros_Com
i " W .

our search box and it will find the part you are looking for. HERE

TEXTRON

GOLF, TURF & SPECIALTY PRODUCTS

28766-G01

SERVICE PARTS MANUAL

2
[
a0,
Bag

GASOLINE POWERED UTILITY VEHICLES

STARTING MODEL YEAR: 2003
REVISED 7/2002

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part

K r‘JG‘J‘J" numbers from this manual. Enter the part number into GET STARTED —_— https://CartPros_Com/f_htm|

our search box and it will find the part you are looking for. HERE

SERVICE PARTS MANUAL

GASOLINE POWERED
UTILITY VEHICLES

E-Z-GO ST 480
E-Z-GO ST 480 (CAMO)
CUSHMAN COMMANDER 4800

Textron Golf, Turf & Specialty Products reserves the right to make design changes without obligation to make these changes on units previously sold and the
information contained in this manual is subject to change without notice.

Textron Golf, Turf & Specialty Products is not liable for errors in this manual or for incidental or consequential damages that result from the use of the material in
this manual.

CUSTOMER SERVICE DEPARTMENT IN USA PHONE: 1-800-241-5855 FAX: 1-800-448-8124
OUTSIDE USA PHONE: 010-1-706-798-4311, FAX: 010-1-706-771-4609
TEXTRON GOLF, TURF & SPECIALTY PRODUCTS, P.0.BOX 388, AUGUSTA, GEORGIA USA 30903-0388

Service Parts Manual L CARTPROS
20Y0 '



DID YOU CartPros directs you to the right part using the part

K P‘A {) ;j.‘j"j numbers from this manual. Enter the part number into GET STARTED ﬁ, https://CartPrOS.Com/f.html

our search box and it will find the part you are looking for. HERE

NOTES

To obtain a copy of the limited warranty applicable to the vehicle, call or write a local
Distributor, an authorized Branch or the Warranty Department with vehicle serial number
and manufacture date code.

The use of non Original Equipment Manufacturer (OEM) approved parts may void the
warranty.

Tampering with or adjusting the governor to permit vehicle to operate at above factory
specifications will void the vehicle warranty.

When servicing engines, all adjustments and replacement components must be per original

vehicle specifications in order to maintain the United States of America Federal and State
emission certification applicable at time of manufacture.

BATTERY PROLONGED STORAGE

All batteries will self discharge over time. The rate of self discharge varies depending on the
ambient temperature and the age and condition of the batteries.

A fully charged battery will not freeze in winter temperatures unless the temperature falls
below -75° F (-60° C).

Page i Service Parts Manual 2L CARTPROS
Y0 '



DID YOU CartPros directs you to the right part using the part GET STARTED

MR WAS™> numbers from this manual. Enter the part number into
r( I‘é {) af\" . our search box and it will find the part you are looking for. HERE

—> https://CartPros.com/f.html

GENERAL INDEX

SECTION Page No.
How to USE the Service Parts MaANUAL ........eeeeeeiii ittt reeeererser e re e e e s e se s ssaseesererresesessesasssseseneerereseesesn v
ACCELERATOR
e Accelerator Pedal, ACCEIEIAtOr BOX ......uuuueuiiiiiiiiiiiiiiiieie i et ererereeeeressesese s sesesessesesseseseseenerennens A-1
* Choke, Governor, and Throttle LINKAgE .........cooi it seree e seree e ssee e e e sreaeaennan A-2
AIR CLEANER
* Remote Air Components, Pre-Cleaner, Air Cleaner Canridge ........ccoivveriiiiieeeiiciiieeessciieeesscecneee s B-1
BODY
* Cowl, Instrument Panel, Glove Box Door, Floor Panel, BUMPET.......cccccoiicvieiiiiciciieee e eceieeee s C-1
* Floormat, Seat Wrap, Side Panels, Rocker Panels, Rear Fenders, Rear Panel..........ccccccccvvvecuennnee. C-2
® CONSOIE DECAIS, ASHITAY ...eiiiiiiieei ettt e e e s e e e e s b e e e e e saarae e e s sanreeeeesanreaeaenaans C-3
@ HitCh RECEIVEL, HITCNES ...ttt e se s s sese s s e s e e e e seseseenenennens C-4

BRAKES (HYDRAULIC)

 Brake Pedal, Pedal Pad, Linkages, Master Cylinder, Flexible Brake Hose .......c.cccccvvceriivenvecennnnen. D-1
* Brake Lines, Wheel Cylinder, Brake Shoes, Brake Drum .........ccccoiciiieii i iiiiee e seenee e D-2

BRAKES (PARK)

* Park Brake Lever, Center COonsole, DECAL .........cocoiieiiiiiieeeeeeeeeee s s e rese e e e e e e e e eese e eeeeeeasaeaeanes D-7

® Parking Brake CabIESs ......ccucivcceiiriiereeierie st tee st e s te e st e s see e s e e e e snee s sse e e s saneesasee e s sareeeanenesanseeesnnes D-8
CLUTCHES

¢ Drive Clutch, Driven CIUtCh, DrivVe BT ........cocoeeeeeeeeeee et eee e ere e re s s aeaen e E-1

DIRECTION SELECTOR

* Direction Selector, Reverse Warning Buzzer, Shifter Control Cable........c.cccevvceveivnivccenerre v F-1

» Shifter Arm, Shifter Cable Cup Washer, Compression Spring .......ccccoreerivieerinninne e e e F-2
ELECTRICAL SYSTEM

* Battery, Control Harness, Ground Cable............ccciiiiiiiiiiie it sree e sr e G-1

» Electrical Plate Assembly, Voltage Regulator, SOIEN0Id........c.cocciriiiiiiirin it G-2

® HOIN, FUSE BlOCK. ... iiiiiiiiiiie ettt e et e s e s e s e s et et e e et e e e e e e e er e e seasasba s sa s sesesaasesassasesesnenennnns G-3

* Ignition Switch/Plate, 12 VOIt POWEr QUHEL ........coccveiieie ettt s e G-4

* Headlight, Turn Signal, Taillight..........coooorie ettt G-5

LN (o B Y=Y = PP G-6
ENGINE

 Engine, Carburetor, Ignition Control Module, Spark Plugs, Oil Filter, Muffler, Exhaust Pipe.............. H-1
FRONT SUSPENSION

* Front Axle, Hub and Spindle, Leaf Springs, Shock AbSOrber .......cccovvierivi e, J-1

Service Parts Manual L CARTPROS
20Y0 '



DID YOU CartPros directs you to the right part using the part GET STARTED

i PA {) g"i §*» numbers from this manual. Enter the part number into
r( 'J . our search box and it will find the part you are looking for. HERE

—> https://CartPros.com/f.html

GENERAL INDEX

FUEL SYSTEM

* Fuel Tank, Fuel Gauge Sender, Fuel Line, Fuel Cap, Fuel Filter, Fuel PUMP ........ccovoevriiinenennneen. K-1
REAR AXLE

« Differential Lock Trim Plate, Rear Axle, Differential Lock, Skid Plate ........cccocevmereerereiiiiireerceerereneen L-1
REAR SUSPENSION

* Leaf Springs, ShOCK ADSOMIENS ..o e e M-1
SEATING

» Seat Bottom, Hip Restraint, Seat Back, Seat Back SUPPOM......cccceeiirirrcecieree e N-1
STARTER/GENERATOR

» Terminal Assembly, Brush Holder Assembly, PUlley ... P-1

¢ Starter/Generator Belt, MouNting BraCKetS ........cocceviriervciie e cere s et se e e s se e en P-2
STEERING

* Steering Box, Steering Shaft/Column/WheEel ..ot Q-1

* Steering Box Mount, Idler, Tie ROUS ......occiiiiiicciie ettt a e Q-2
TRUCKBED

L 0 =Y O R-1

¢ Electric Circuit Breaker, Toggle SWitCh, ACIUALON........cervccerrieeee et n R-2

LS 1Yo I T =T o Ko Yo I = 1o ) TR R-3

WEATHER PROTECTION

L3S TH 3 L] « TR T T T TR UURTUPRUTU S-1

* Top Mounted Rear View Mirror, 3-Sided Soft ENCIOSUIE .........coeecvier et S-2

R AT Te £ o TT=Y Lo [ T S-3

L= 1D I g o U T (o PSP S-4

* Brushguard Suntop, WIndshield ...........coo et S-5
WHEELS AND TIRES

* Tire, Wheel Rim, Valve Stems, HUDCAPS .....ccoo ittt ettt T-1
WINCH

LY (o101 o o T T TR U TUPRUTU U-1

LS To] (=Yg o]t 3 = T= Yt g Tor= YT 13T U-2

® WINCh COMPONENES ....oiiiiieiie ettt et e s e e s e e e r e s sne e et e e s ne e e nssaea e e e sanaeameenenaneean U-3
SPECIALTY PRODUGTS ...ttt ettt e e e e s e e s s e s s se s e e e s e e s s sess e asaesaesesaesassssesasssssbenesnesesassssanssnsnsnns Appendix A
ACCESSORIES ..ottt et r e et e e e e e s sess s s s ae s aeeeeaeaeeessassssassassseaeaasssaessssssassasaesaeassesssssnnans Appendix B

v Service Parts Manual L CARTPROS
00 '



DID YOU CartPros directs you to the right part using the part GET STARTED

i PA {) g"i §*» numbers from this manual. Enter the part number into
r( 'J . our search box and it will find the part you are looking for. HERE

—> https://CartPros.com/f.html

HOW TO USE THE SERVICE PARTS MANUAL

This manual is divided into several sections:

¢ GENERAL INFORMATION
¢ |LLUSTRATED PARTS BREAKDOWN
* APPENDIX

The first section, GENERAL INFORMATION, contains the following information:

* WARRANTY INFORMATION
* GENERAL INDEX
* HOW TO USE THE SERVICE PARTS MANUAL

The second section, ILLUSTRATED PARTS BREAKDOWN, contains illustrations and parts lists for all systems of your
vehicle.

The third section, APPENDIX, contains a listing of specialty products and accessories.

USE OF THE MANUAL
To use this manual, consult the GENERAL INDEX to locate the information or illustration required.

Introduction of some revisions varies due to supply of components; therefore, it is possible that various combinations of
components may be found that are not directly reflected by each illustration. Consult the illustration that best suits your
situation and then contact the Service Parts Department. It is important that the serial number of your vehicle and its
model number be supplied to Service Parts when ordering any replacement components.

Locate the serial number plate (see BODY located in the lllustrated Parts Breakdown section of this manual for its loca-
tion) and note the complete number shown on the plate.

Service Parts Manual L CARTPROS
070 :



DID YOU CartPros directs you to the right part using the part

e (}; AJ* numbers from this manual. Enter the part number into GET STARTED

r‘l i.‘! " W . our search box and it will find the part you are looking for. HERE
party E

—> https://CartPros.com/f.html

HOW TO USE THE SERVICE PARTS MANUAL

Title Title

S

S S
s

S

S

N
s>

S G
SRS T e i

T

S8

W .

8 it
-
M

\\\\\\\\\\\\\\\\\\\\\\\\\\\\\

Sy S N
.. \\\\\\\\\t&m\\\\\\ §
Wiy iy 5
\\\\\\\\\\\\\\\\\ \\\ . S §
e
S

R
-
S S ey
\\\\\\\\\\\\\\\M\\\\\\\\\\\Q\\\\\\\\\\\\\\\\\\\\\
RN
—

R
R g

Left hand illustration page ) .
{continued on right hand page Parts list (continued on
if required) rear of page if required)

1. WHEN THE PART NUMBER IS NOT KNOWN

® Determine the function and application of the part required. Turn to the General Index and select the most appro-
priate title.

¢ Turn to the page number indicated and locate the desired part on the illustration.

* From the illustration, obtain the item number assigned to the desired part. Refer to the accompanying description
for specific information regarding the part.

2. IF YOU KNOW THE PART NUMBER
* Locate the part number or description in the appropriate column on the parts list page.

NOTE: Itis suggested that you confirm that the part selected is correct by verifying it with the pictorial representation on
the illustrated page.

Should an asterisk (*) appear in the part number column on the parts list page, read upwards until a part number is
found. The part number is the lowest assembly sold by Service Parts and the asterisk (*) indicates that the part depicted
is not available for purchase.

NOTE: Descriptions are indented under the assembly that they are used on. That assembily is, in turn listed under the
assembly that it is used on. This process is repeated until the highest final assembly is reached.

To facilitate the maintenance and repair of the vehicle, a Technician’s Repair and Service Manual is
available from the Service Parts Department.

vi Service Parts Manual L CARTPROS
) :



DID YOU CartPros directs you to the right part using the part
N O w-, numbers from this manual. Enter the part number into GET STARTED ﬁ, https://CartPrOS_Com/f_html
K & oursearch box and it will find the part you are looking for. HERE

ILLUSTRATED PARTS BREAKDOWN

ILLUSTRATED PARTS BREAKDOWN

Service Parts Manual L CARTPROS
20Y0



DID YOU CartPros directs you to the right part using the part GET STARTED

MR WAS™> numbers from this manual. Enter the part number into
r( I‘é {) af\" . our search box and it will find the part you are looking for. HERE

ACCELERATOR Gasoline Vehicle

—> https://CartPros.com/f.html

N

1 - Includes ltems 2 - 44
40 - Includes ltems 41 - 44
41 - Includes Items 42, 43

To
Chassis

37 Harness

Page A-1 Service Parts Manual ﬂ CARTPROS
0¥0 .



KNOW? 1orbes ron 0 o crer e pu oo o SFTSTNRTED__3  hitps://CartPros.com/f.htmi
Gasoline Vehicle ACCELERATOR
N
To To

Choke Throttle

Pedal
Box

67 - Includes Items 68 - 80

Accelerator
Cable

Service Parts Manual

ZLCARTPROS



Gasoline Vehicle

DID YOU CartPros directs you to the right part using the part GET STARTED
B numbers frem this manual. Enter the part number into ﬁ- https://CartPros.com/f.html
r‘l ir.‘! (}' W ' 'j our search box and it will find the part you are looking for. HERE p

N

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 75765-G03 PEDAL BOX ASSEMBLY (INCLUDES ITEMS 2 - 44) ....ccccuvvveeievceeeereeeveeeeennd 1
2 70116-GO1 ACCELERATOR PEDAL BRACKET ...t eeceiniercee e e e e e e nanens 1
3 01051-GO1 SCREW, #8 - 18 X 1/2" LGi.coo ettt iniereee e e e e e e s 4
4 25853-G02 PEDAL BOX AND COVER ...ttt ectee e seeee e e e seneee e e 1
5 00684-G6 SCREW, #8 - 32 X 3/4" LGiuueeei ettt e sttt e s eee e ee s s s e e 4
6 75652-G01 MICRO SWITCH ...ttt e cee e e e e e snee e e e s e e e e e e 1
7 01050-G02 SCREW, #4 - 20 X 1 1/8" LGttt e st ee s s s e e 2
8
9 72066-G01 CONTROL ARM ...ttt iee e ee e e e e e a e e e e e e e s e s s e sneaeaaeaas 1
10 23860-G1 BEARING .. ..ttt er e e e e e e e e e e e e e e s s arsneaeaeaaeaeaeanan 2
11 24621-G1 NYLON WASHER, 5/16" ...ttt eetee e seee e e e seeaee e e 2
12 12064-G1 PUSH NUT, 5/18" ...ttt et ee e s seen e e e s et e e e s senanee e e e ean 1
13 25768-G01 PIVOT ROD ... ettt er s tnee e e e e e s e e e e s s e sneaeae s e e e e e e e 1
14 72199-G01 PIVOT BRACKET ...ttt certe e e s e cnes e e te e e e e e s e s s aeneaaeaeaeaaeas 1
15 14390-G1 LOCK NUT, 3/8 = 24..... ettt ettt e e etee e e sete e e e s seee e e s snane e e s eanes 1
16
17 72198-G03 MICRO SWITCH CAM ...t cee e e e e anee e e s e e e e e 1
18 00550-G4 LOCK NUT, 5/16 - 24....cccc ettt iniee e e e e e e e s s sneneae s e e e e e 1
19 00487-G3 SETSCREW, 1/4 - 20 X 3/8" LGi..eeiiiieiee ettt s e e s e 1
20 72074-GO01 CONTROL ARM LINK ...ttt ettt e s s e s nne e s e 1
21 72225-G01 SHOULDER BOLT, #10 -24 X 11/16" LG ccceeeee e 1
22 00532-G4 LOCK NUT, 5/16 - 24....cccc ettt iniee e e e e e e e s s sneneae s e e e e e 2
23 17677-G1 SPRING RETAINER....... ettt e s e nee e e s e s e e eas 1
24 17979-G1 ACCELERATOR ROD BUSHING .....coocceeeeeeee ettt 1
25 73046-GO01 COMPRESSION SPRING......coo oot ee e einreete e e e e s e 1
26 17677-G2 SPRING RETAINER ...ttt e ee e e e e e e eaaeaas 1
27 72072-G01 ACCELERATOR ROD ...ttt st s 1
28 10385-G4 CLEVIS YOKE (ADJUSTABLE) ....cceeeerceee et seee st see e s 1
29 10386-G3 CLEVIS PIN, 5/168" X 1" LGi.co ettt einieeeee e e e sneneaae s 1
30 17838-G1 NYLON BUSHING ... ..ot itiee e e e e e cnaesnee e e s e e e e e 3

Page A-3 Service Parts Manual

ZLCARTPROS



Gasollne Vehlcle ACCELERATOR
N

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

31 17255-G1 TEFLON WASHER, 5/16" ... ceerceee et estee s see st essvee s e s s 1
32 10387-G3 COTTER PIN, 3/32" X 3/4" LG ..cuieeeeeee ettt se e see e 1
33 70134-GO1 PEDAL PIVOT PIN....eiiieieietetesie et sieseesie e saese e ssa e s seassessene e seessennns 1
34 00986-GO1 PUSH NUT, 9/32" ... ettt st s eee st s re e s see e e 1
35 14390-G10 LOCK NUT, #10 - 24 .t se e 1
36
37 35679-G02 WIRE HARNESS (PEDAL BOX) ...oeeiieieeeneene st enee e 1
38 75639-GO1 ACCELERATOR CABLE .......ooiee et ee e 1
39 00559-G8 WASHER, 5/16" ... ettt e ettt ettt sre e e sae e e e s e e e e e eneeanens 1
40 25799-G01 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 41 - 44) ............. 1
41 27844-G01 ACCELERATOR PEDAL PAD KIT (INCLUDES ITEMS 42 - 43) ........... 1
42 15766-G1 OVAL RIVET, 3/16" X 3/8" LG ....ueereceee et s e e s 6
43 27512-G01 ACCELERATOR PEDAL PAD.......cccteitieeeeteneesieeeee e e e senseeas 1
44 * ACCELERATOR PEDAL.......octiieeeieeieeieeceteeeeeeesaeneesesae e senssessenae s 1
45 70135-GO1 PEDAL PIVOT COVER ..ottt s 1
46 00715-G2 BOLT, 5/16 - 18 X 13/16" LGi.ceioeeeeceee e eeeeeere et senesrsee s seee s e s sne e e s 4
47
48 00415-G2 BOLT, 1/4 - 20 X 1 1/4" LGi.uciiiii ettt 1
49 00559-G7 WASHER, 1/4" ... oottt et e et s e s e e s e e e s ene s sneeeennd 1
50 75679-GO1 CHOKE PIVOT LEVER ... cie ittt e see e 1
51 15944-G1 BALL JOINT ..ttt et eie e ste e seeae e seestesae e ste e sse s asaesseneassesseneansansensansessens 1
52 00734-G5 LOCK NUT, #10 - B2 ..ttt ssiiete sttt e s e s aea e s nasea e s s e nanne s 1
53 75677-G01 BUSHING ...ttt e st e s e s st e e s e s e e s raae s e e sanne e s e e e e sasneenn 1
54 23577-G1 TORSION SPRING ......oooiciiriiiiercte e rceesseresseesseee s sse e s ssee s ee e s s seeessenesssseeeennd 1
55 23726-G7 SPACER ... e e st e e e e sarraeaesnanes 1
56 14390-G4 LOCK NUT, 1/4 - 20 ceeeiiiiieie ettt sceete sttt e s e s e s e s s e s s e nanne s 1
57
58 75651-G01 CHOKE AND GOVERNOR CABLE BRACKET ......ooceieirieeeee e 1
59 00566-G2 LOCK WASHER, 7/16" ..ottt sttt e e neeenens 2
60 00462-G7 BOLT, 7/16 - 14 X 7/8" LG . .ureiiei ettt ene e 2

Service Parts Manual

ZLCARTPROS




Gasoline Vehicle

DID YOU CartPros directs you to the right part using the part GET STARTED
B numbers frem this manual. Enter the part number into ﬁ- https://CartPros.com/f.html
r‘l ir.‘! (}' W ' 'j our search box and it will find the part you are looking for. HERE p

N

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

61

62 75650-G01 10 o [ S I || < S 1
63

64 75712-G01 CHOKE CABLE......... ettt ettt s e etee e s seee e s st ae e e s ssee e e e s sneeeeeessnnes 1
65 75675-G01 GOVERNOR CABLE...........c oottt ettt eeeee e e seee e e e s seeeeeee e eane 1
66

67 75682-G01 GOVERNOR BELLCRANK ASSEMBLY (INCLUDES ITEMS 68 - 80) ............... 1
68 75681-G01 GOVERNOR BELLCRANK ...ttt s 1
69 15944-G1 BALL JOINT .ttt er e e e e e e e e e e e e e s s s e sneaeaesaeaeaenan 1
70 00734-G5 LOCK NUT, #10 - B2, it eer s rneeecee s e s e e e e e snaesneaeae s e e e e e e e 1
71 14390-G4 LOCK NUT, 1/4 = 20ttt et e s eetee e e e eeee e e e s seee e e s s nene e e s e 1
72 22751-G2 GOVERNOR BRACKET ASSEMBLY (INCLUDES ITEMS 73 - 80).............. 1
73 22752-G1 GOVERNOR BRACKET ...ttt te e e sneneae e e e e 1
74 25274-G1 GOVERNOR ROD ...ttt ettt ieete e e e sneneae s e e a e e 1
75 22754-G1 BUSHING ...ttt se e s s e e e s e e e e s nreeeeeas 1
76 25661-G01 CUP WASHER ..ottt s e e s e 2
77 23578-G1 COMPRESSION SPRING.......iiitiieee e eccccirtirete e e e e ecnnerereeaea e e 1
78 22754-G2 BUSHING ..ottt iee e e e e et n e e e e s e e e e s s e e nnnnnes 1
79 23859-G1 GOVERNOR ADJUSTER ...ttt et 1
80 00526-G4 N L I 0 T 2 R 1
81 00491-G4 SETSCREW, 1/4 - 20 X 1/2" LG oottt eitienieeae e e e aae s 2
82 25738-G01 Yl 1| [ S 1
83 25286-G1 Sy N o I ] I 7 T 1
84 12064-G3 PUSH NUT, B/18" ...ttt se et e st e s s e s s nare e s s nne e ee e nnnes 1
85

86 25653-G01 ACCELERATOR CABLE BRACKET ...ttt eeinieeieeee s e 1
87 26826-G01 LOCK WASHER, 8 MM ......oooiiieieie ettt ee e e s s e e s s 2
88 26827-G01 NUT, M8 X 1.25 MM ...ttt r e e s eever e ere e e s e s e s sannn e ee e e e s e e en s s a 2
89

90 75832-G01 WIRE AND TUBE RETAINER, 3/8" CAPACITY et 1

Page A-5 Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

~ % "9 numbers from this manual. Enter the part number into
K r‘a G "‘J . our search box and it will find the part you are looking for. HERE

Gasoline Vehicle ACCELERATOR

N

—> https://CartPros.com/f.html

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
91
92 75546-G01 PLATE <.ttt e s s e ne e e e s e e 1
93 00414-G6 BOLT, 1/4 - 20 X 3/4" LGi....oiicie ettt e s s s 4
94 00559-G7 WASHER, 174" ...ttt e e s se s ne e 4
95 00654-G2 LOCK NUT, 1/4 = 20 ..ooreieee et s ne s 4

Service Parts Manual L CARTPROS
0v0 '



DID YOU CartPros directs you to the right part using the part

K r"a () VJ’:’ numbers from this manual. Enter the part number into

# oursearch box and it will find the part you are looking for.

AIR CLEANER

N

GETSTARTED _5,_  https://CartPros.com/f.html

HERE
Gasoline Vehicle

,,,,,,,,,,, . Side Panel
(Passenger Side)

£

9
Front of Vehicle
L N
6

Page B-1

Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part
K PA {) i’i‘i"ﬁ numbers from this manual. Enter the part number into GET STARTED

—> https://CartPros.com/f.html

our search box and it will find the part you are looking for. HERE
Gasoline Vehicle AIRCLEANER
N

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

Part numbers without the "-G" suffix are Briggs and Stratton® part numbers.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 72416-G01 INLET ADAPTER ..ottt ee e s svee s st e e sse s s esve s s e s en e saneeenns 1
2 72415-G01 171 4 N R 1
3 71055-G01 RIVET, 3/16" X 3/8" LG ... eeieiitieieeeeieenee sttt ses e e e e e nmee e 4
4 11391-G2 CLAMP, 2" ...ttt et e st e st e sare e st e e s sare e e aeee s sreeeennee s seeeenanes 1
5 72527-G01 HOSE ...t e sttt st s s st s e e s e s s e e st e e s reeeennessnereenns 1
6 11391-G5 O L | 7 R 1
7 74485-G01 30 PSSR 1
8
9 5050 PRE-CLEANER AND AIR CLEANER CARTRIDGE
(INCLUDES ITEMS 10, T1) cuiiiiiii e eciee et e e iee et e e s e e s e e s ae s ea e s nne s 1

10 272490 PRE-CLEANER ......co ottt ettt e e e e s e e et ae s e e e e enae s sea e s nnns 1
11 394018 AIR CLEANER CARTRIDGE .......coeocvtrieieescceee e sscte s seessee s sneeseee s s 1

Service Parts Manual

ZLCARTPROS



DID YOU

KNOW?

N

CartPros directs you to the right part using the part GET

BODY

numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

ST“RTED—)— https://CartPros.com/f.html

Gasoline Vehicle

See ELECTRICAL
SYSTEM Section

9 - Includes ltems 10 - 13

Page C-1

Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

MR WAS™> numbers from this manual. Enter the part number into
r( I‘é {) af\" . our search box and it will find the part you are looking for. HERE

Gasoline Vehicle BODY

—> https://CartPros.com/f.html

N

Service Parts Manual L CARTPROS
070 '



DID YOU CartPros directs you to the right part using the part GET STARTED

K N 0 W‘) numbers from this manual. Enter the part number into
& oursearch box and it will find the part you are looking for. HERE

BODY Gasoline Vehicle

—> https://CartPros.com/f.html

N

See
See
BRAKES “ REAR AXLE
Section » g

i / Section
- \

ASH TRAY
136 - Includes Items 137 - 140

Page C-3 Service Parts Manual ﬂ c ARTPR OS
0Y0



DID YOU CartPros directs you to the right part using the part GET STARTED
™ numbers frem this manual. Enter the part number into ﬁ- https://CartPros.com/f.html
K r‘a G ""J? our search box and it will find the part you are looking for. HERE p

Gasoline Vehicle BODY

N

152 - Includes Items 153 - 158
161 - Includes items 162 - 164
167 - Includes items 168 - 172

HITCHES

Dropped
Heavy Duty 154
Hitch

\\
<@

Dropped
Angle Hitch

Dropped
Clevis Hitch

Service Parts Manual L CARTPROS
070 '



DID YOU

KNO

N

;j,‘;-j numbers from this manual. Enter the part number into
.

CartPros directs you to the right part using the part GET STARTED
our search box and it will find the part you are looking for. HERE

—> https://CartPros.com/f.html

BODY

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 71510-G01 UPPER FLOORPAN ...ttt sttt e e s s e s e s naeaa e s 1
2 14601-G11 RIVET, 3/16" X 9/168" LG ..ottt e s saee e sve e s s nesnee e s 9
3
4 70451-G01 LOWER FLOORPAN.......c.. ittt te e e s s e s e e s s nseaa e s 1
5 14601-G11 RIVET, 3/168" X 9/18" LG ..eeeiiiiieee ettt e s e s e s en s 7
6 70452-G01 ACCESS COVER ...ttt te e st st e s et e s e e s e e e s ene s sneeeend 1
7
8
9 71151-G03 INSTRUMENT PANEL ASSEMBLY (INCLUDES ITEMS 10 - 13) ..oevvievevvieene 1
10 71153-G01 DEFLECTOR (PASSENGER SIDE) ......coccotiireierceree e eseee s veeesee s sveee s 1
11 71154-G01 DEFLECTOR (DRIVER SIDE) ...ccoi ittt eciee e e e seeae e 1
12 00614-G5 SCREW, #8 - 18 X 5/8" LGi...eiiiiiciiiiiiecciieie ettt cite e e e eae e nane s 6
13 71158-G01 INSTRUMENT PANEL INSERT (FOUR CUP) ...cceeiieeeecee e 1
14
15 35962-G01 LABEL (SAFETY ) ... ittt ettt e ene e st e e se e e e s nanea e s s e nanne s 1
16
17 * SERIAL NUMBER PLATE .......ooiiieerceeeesetesste s seesseee s sveessseee s sveessnnae s snee s snnes 1
18 * CAPACITY PLATE ...ttt rtr et sst e e s svee st e s s e e s e s e e s snane s e e snnneen 1
19 01041-G01 RIVET, 5/32" X 3/4" LG ...oetiiiecieee ettt sttt ee st essrae e e s e e s e a e nsneene s 4
20 35968-G01 DECAL (TEE HOLDER COVERY) ...cocicctiieiecieete et 1
21
22 71413-G01 SPLASH PANEL....ccetiieiiecctee et e rtr e ste e ssee e s sreessee e s sre e e s e s e e s s nanessseessnnnen 1
23 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LGi......oiiii ittt cive e 1
24
25 71115-G01 VINYL TRIM Lttt sttt e s s sse e ee e ssseee e e s sane 2
26 71055-G01 RIVET, 3/168" X 1" LG o eeieie st et seee s seee s sete e ssnee s s ene s svae e e e e sve e e snne s sneeeenes 10
27
28
29 71469-G** 00 11 1
30 71101-GO01 COWL SUPPORT BRACKET ......eiiircteiereiierteeesveesseee s sveesssen e s ssvee s ssnnesssee e e snnes 1

Page C-5 Service Parts Manual

ZLCARTPROS



Gasoline Vehicle BODY
N

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

31 71102-G02 BOLT, 1/4 - 20 X 1/2" LGiuuuuiiiiiieiieeee st te s ee s iene s s e s e e s a e s 3
32 71055-G01 RIVET, 3/168" X 1" LG 1 eeeieie st scee s e s sete s s see s s ene s s e e e e e sve e e sene s sneeeenes 1
33 35945-G01 NAMEPLATE (WORKHORSE) (OVAL) (ST 480)......ceieriereereereeee e 1
34 74401-GO01 NAMEPLATE (CUSHMAN) (OVAL) (COMMANDER 4800) ......ccceeeseraeeneereennens 1
35 71055-G01 RIVET, /168" X 1" LG oottt sttt e s s a e 7
36
37 71338-G01 FENDER FLARE (DRIVER SIDE).......cccoiiiiieeeeee ettt 1
38 71338-G02 FENDER FLARE (PASSENGER SIDE) ......cccoeiiiee et 1
39 71055-G01 RIVET, 3/168" X 1" LG 1 eeeieie st scee s e s sete s s see s s ene s s e e e e e sve e e sene s sneeeenes 6
40
41
42 74265-G01 BUMPER ...ttt ettt e e s e e e s e e e e e sae e e e e e e e ae e e e nanneaas 1
43 74037-G01 SPACER TUBE ....coiiieiieeee vt erie s rtr et e st e e s s eesse e s sve e s s s s e e s e naness e e e snnneen 2
44 19859-G1 END CAP, B/4" ...t e stee s ste e st e s e s e e e s e s sne e s e e e sasaesner e e sneeenns 2
45 75048-G01 SPACER, 172 e e e e e s 2
46 00570-G2 WASHER, 5/16" ..ottt st tee e e e st e e s serae e e s snreaeessannraeeesnan 6
47 00905-G8 LOCK WASHER, 5/18"... ..o i reeeie sttt st s re et see e st ene e e 4
48 01035-G02 BOLT, 5/16 - 18 X 2 1/2" LGi.eeiiieeeeceee s ceeeeeeevecee e e seeesee s sneessve e s snsesnee s sneeens 4
49
50
51 75459-G01 GLOVE BOX DOORS (PAIR)....ceeeeeeeeeee ettt s se e s see e nes 1
52 75459-G02 GLOVE BOX DOOR (DRIVER SIDE} .....cooueiieeenee et 1
53 75459-G03 GLOVE BOX DOOR (PASSENGER SIDE)........ccocieoiieieeieee e 1
54
55
56
57 70048-G06 FLOORMAT ...ttt ettt e e st e s a e s s s e e e s e s e e e s e e naneaaeaenannes 1
58
59 70440-G02 SEAT FRAME.......ooi ettt s st et e s e s s e s e s e e ane s e e e sanne s 1
60 00715-G2 BOLT, 5/16 - 18 X 13/168" LG . .eeeoeiiee et s 2

Service Parts Manual

ZLCARTPROS



DID YOU

KNO

N

;j,‘;-j numbers from this manual. Enter the part number into
.

CartPros directs you to the right part using the part GET STARTED

our search box and it will find the part you are looking for. HERE

—> https://CartPros.com/f.html

BODY

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

61

62 75636-G** SEAT SUPPORT PANEL ......oveiiie ettt sttt e s s ss e s en 1
63 20271-G9 (O I o T 1T R PR 1
64 10570-G10 RIVET, 5/32" X 9/18" LG ..eveiiiiieie ettt sttt s e s eaae e e s s a e nsneea s 5
65

66

67 70244-G02 SPLASH PANEL........iiei ettt s e e s e 1
68 00715-G2 BOLT, 5/16 - 18 X 13/168" LGi.....ceeieeiiecieee ettt e e s 2
69 00438-G8 BOLT, 5/16 - 18 X 1" LGi..iiiiiee e ceeectre e e ereseee s et esvee s snn e ssve e s s e s ee s sareeens 2
70 00559-G8 LT | = TR R 2
71 11098-G6 LOCK NUT, B/16 - 18 ..ttt ettt sene e e e s s e 2
72

73 70245-G01 BATTERY TRAY ...ttt sttt s s s s 1
74 00715-G2 BOLT, 5/16 - 18 X 13/168" LGi...c.eeeiiceee s e vcee e reeesee s seesse e s snsessee e e 2
75 00438-G8 BOLT, 5/16 - 18 X 1" LG . .uuiiiiiiiiiieiie st te e sciieeee e e s s e s e s s nena s s 2
76 00571-G2 WASHER, 5/16" ...oeiei ittt te et e e e e st e e e s re e e e s sreaeessannsaeeesnan 2
77 11098-G6 LOCK NUT, 5/16 - 18 .eiee e sctre e etesste e s st e st e sssaee s s seee s e s snne e e e e sanneeen 2
78

79 71674-G** SIDE PANEL (DRIVER SIDE) ...ttt ettt sciee e sree e se e e 1
80 71674-G** SIDE PANEL (PASSENGER SIDE) ......cccoviiiiiiiiee ettt 1
81 10570-G10 RIVET, 5/32" X 9/16" LG ..ottt ee s s e e se e s s e een 4
82 10570-G12 RIVET, 174" X 1/2" LG eeeees vt et seesse e s e e s sae e ese s sse e snnsesnsne s sanenenns 4
83 16469-G1 WASHER, /4" ..ottt e e st e e e st e e e s st e ae e e sannraeeesnans 4
84

85 35062-G01 DECAL (WORKHORSE) ......ociiiceiectee s ceeesteesesee s e seeesssee s sneessseeessasaesseeessneennns 2
86 35430-G23 | DECAL (ST 480) ..ooceomeeeeeeeeeeeeeseeeeseeseeseseessreseeeseesseseseseess e ssesreesesesseseseesesessen 2
87 74341-G01 DECAL (WORKHORSE), CAMO VERSION .....coiiiiiei et 2
88 74343-G03 DECAL (ST 480), CAMO VERSION .......coiiiiiiiieiie e 2
89 74407-G01 DECAL (COMMANDER) ......ooiiieiectie ettt s st e ssee s seeesse e s ssae s e s sreeenns 2
90 74116-G07 DECAL (4800) .....eiiceeeeieeeeeieeeereteeestesssseessseessssseesensessssseesssnsesssenessssessseressaseesans 2

Page C-7 Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part
K f\é (} A ' -; numbers from this manual. Enter the part number into GET STARTED

—> https://CartPros.com/f.html

our search box and it will find the part you are looking for. HERE
Gasoline Vehicle BODY
N

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

91
92 71439-G01 ROCKER PANEL (DRIVER SIDE) ......ccciiiieeree et 1
93 71439-G02 ROCKER PANEL (PASSENGER SIDE) .......ccccoeoieiiieneee e 1
94 71440-G01 BRACE (DRIVER SIDE)...... oottt s 1
95 71440-G02 BRACE (PASSENGER SIDE) .......cccoiieitie ettt 1
96 00789-G2 SCREW, #10 - 24 X 1 1/4" LG oot s 4
97 71424-G01 SPACER (DRIVER SIDE) .....oiiiiiee ettt e e 1
98 71424-G02 SPACER (PASSENGER SIDE)........cccoiiieiieeceieee e eeeseeeee e ese e eas 1
99 00660-G5 WASHER, #10..e ettt re e se e et see e e sre s 4
100 11098-G7 LOCK NUT, #10 - 24 ...t eetee st e s tee s see s e see e ssse s san e sve s s e s e s saneeens 4
101
102 16705-G1 SCREW, 1/4 - 20 X 1" LG .. ittt sree e srae e e s ssa e e e e e eae e e 4
103 23726-G2 R 0 3 T 4
104 00559-G7 LT | =1 TR T 4
105 14390-G4 LOCK NUT, 1/4 = 20 .eeeeiieieie e eeieete st te s e s ae s s e s e e s s e e e a e s e nanes 4
106 71764-G01 SILL PLATE TREAD..... .ottt ettt ce e st e e e e et seeeaeseenneaeee e e neas 2
107
108 74297-G01 FENDER (DRIVER SIDE) .....c.tiiieitee et se e e e 1
109 74297-G02 FENDER (PASSENGER SIDE)........ooieiieieeeeeeee ettt 1
110 74297-G03 FENDER WITH TAILLIGHT (DRIVER SIDE) .....cccceiieiieteeee e 1
111 74297-G04 FENDER WITH TAILLIGHT (PASSENGER SIDE) ......coooiiiieeieeeceeeeereeees 1
112 00414-G7 BOLT, 174 - 20 X 7/8" LG cceeeeceeeetee e ceeesteesesee s e seeesssee s sneessseee s sanaesnenessneennns 12
113 00559-G7 Bt o 1= = T 7 TR 24
114 11027-G2 LOCK NUT, 1/4 = 20 .eeeeiieieie e eeieete st te s e s ae s s e s e e s s e e e a e s e nanes 12
115
116 75661-G01 INNER FENDER (PASSENGER SIDE) ....cooeeiiiieeeeseee e 1
117 75661-G02 INNER FENDER (DRIVER SIDE) ......ccciieeiieeie et eeeseeieeeeese e ee e seeenen 1
118 71374-G01 BRACKET ...ttt et e s e e s s a e s e e a e s e e anea e e e e aanes 2
119 74441-G01 BRACKET ..ottt e st s stee st ee s te s s st e e s e e s e s s ree e ss e e s saneesseae s snsaesnneneesseeenns 4
120 15058-G1 RIVET, 3/16" X 7/16" LG (ALUMINUM) .....cooiiiiiiieieereee e 8

Service Parts Manual

ZLCARTPROS




DID YOU

KNO

N

W?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

GETSTARTED _5,_  https://CartPros.com/f.html

BODY

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
121
122
123 71587-G01 REAR PANEL ..ottt tr e re s s s s s eser e ee e e e s e s ee s sn e e nae e e eeeeee s e sannnnnns 1
124 71055-G01 RIVET, 3/168" X 1" LG ettt tinieecte e e e e e e s s sneaeae s e e aeanan 4
125
126
127 71588-G03 SEAT FILLER PANEL (DRIVER SIDE) ...ccciiiiciieiiiecieee it 1
128 71588-G04 SEAT FILLER PANEL (PASSENGER SIDE)......cccoiiiviiiiiiciien e 1
129 10570-G10 RIVET, 5/32" X 9/168" LG ..eeiii ettt sttt e st ee s s e e e s e e s s e e e 6
130
131 74093-G01 LABEL (WARNING) ..ottt s 2
132 75696-G01 LABEL (HOT EXHAUST) ..ttt eciete s ee e s e s e a s e 1
133 24880-G1 LABEL (GOVERNOR WARNING) ....oovviiiiiiier e ssee e seee s s sne e e s s 1
134
135
136 75109-G02 ASH TRAY KIT (INCLUDES ITEMS 137 - 140) ..uiiiiiiiiiieescieee e ecieee e sceneee e 1
137 27731-G01 F ] N 7 U 1
138 27736-G01 L] S = 1
139 75108-G01 BRA CKET ...t cer e e e e e e e e e e e e s e e e e se e e nasaeneaaeaeaeaaeas 1
140 00100-G4 SCREW, #10 - 168 X 1/2" LGi.orir ettt e ee e 4
141
142
143 74348-G01 HITCH RECEIVER ...ttt tnie s e e e e s e e e s s e e e e aea e e 1
144 00198-G8 SCREW, 5/16 - 18 X 1" LG ceeieeie ettt ete e te e s e e e ae e e 1
145 00569-G2 WASHER, 5/18" ..ottt ettt et e e st e e e e s e e e e s saeeeeesssseeeeeesnns 1
146 11098-G6 LOCK NUT, 5/16 = 18 .ottt et e e e e 1
147 00463-G4 BOLT, 7/168 - 14 X 1 1/2" LG e oottt einiesiee e e s e e s e e e e e ae e e e 4
148 00922-G3 B LN o o T L SR 4
149 00734-G1 LOCK NUT, 7/16 = 14 oottt ettt e e s e e 4
150
Page C-9 Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part
B WAS™> numbers from this manual. Enter the part number into GET STARTED
KNOW?

—> https://CartPros.com/f.html

our search box and it will find the part you are looking for. HERE
Gasoline Vehicle BODY
N

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

151
152 74492-G10 DROPPED BALL HITCH KIT (INCLUDES ITEMS 153 - 158) ....cccceeviiieeeeenee 1
153 74491-GO1 DROPPED BALL HITCH ..ot 1
154 | 31757-G1 HITCH BALL, 1 7/8" (INCLUDES ITEMS 155 - 156)......ccccvveeireneeeereesee e 1
155 00566-G6 LOCK WASHER, 3/4".....co ettt ne e e 1
156 00702-G11 L 7 Ay [ TN 1
157 21317-GO01 CLEVIS PIN, 5/8" X 3" LGi..utiiiiiciieiiisciieie s seite s seeireee s sssae s e sessaeae s ssneaaenas 1
158 21683-G1 HAIRPIN, 15/32" X 2 11/168" LG ...ttt 1
159
160
161 74492-G08 DROPPED ANGLE HITCH KIT (INCLUDES ITEMS 162 - 164) ....ccceeveeeeeennen. 1
162 74489-G01 DROPPED ANGLE HITCH. ..ot 1
163 21317-G01 O T 1 | USSP 1
164 21683-G01 HAIRPIN, 15/32" X 2 11/168" LG ceeereeeeeie ettt e e s 1
165
166
167 74492-G12 DROPPED CLEVIS HITCH KIT (INCLUDES ITEMS 168 - 172) ....cocvveieeeenee. 1
168 74495-G01 DROPPED CLEVIS HITCH ...t 1
169 21317-GO01 CLEVIS PIN ...ttt st ae e st ae e s st a e e e s nnraae e s sannraeaesnan 1
170 21683-G01 HAIRPIN, 15/32" X 2 11/168" LG ...ttt 1
171 14443-G7 O T 1 | USSP 1
172 19314-G1 T | USSP 1

Service Parts Manual

ZLCARTPROS




DID YOU CartPros directs you to the right part using the part GET STARTED

i PA {) g"i §*» numbers from this manual. Enter the part number into
r( 'J . our search box and it will find the part you are looking for. HERE

BRAKES Gasoline Vehicle

—> https://CartPros.com/f.html

N

Line
Iltem 46

Page D-1 Service Parts Manual ﬂ CARTPROS
0¥0 .



DID YOU CartPros directs you to the right part using the part GET STARTED

i PA {) g"i §*» numbers from this manual. Enter the part number into
r( 'J . our search box and it will find the part you are looking for. HERE

Gasoline Vehicle BRAKES

—> https://CartPros.com/f.html

N

61 - Includes ltems 63 - 73
62 - Includes ltems 63 - 73
75 - Includes Items 70- 73
76 - Includes Items 66 - 69

Service Parts Manual L CARTPROS
20Y0 '



DID YOU

KNO

N

;j,‘;-j numbers from this manual. Enter the part number into
.

CartPros directs you to the right part using the part GET STARTED
our search box and it will find the part you are looking for. HERE

—> https://CartPros.com/f.html

BRAKES

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 75605-G01 BRAKE PEDAL ......ootiiieeteee ettt ettt st e e e e e e e e seeeneas 1
2 70257-GO1 BRAKE PEDAL PAD ...ttt et e e seeenens 1
3 14269-G1 RIVET, 3/168" X 1/2" LG ...eeiieii ettt ettt s e s e s s a e 6
4
5 70113-GO1 ADJUSTABLE BUMPER .........ooiiiiiiienee ettt see s se e seen 1
6 11027-G1 LOCK NUT, 5/16 - 18 ..ttt ee s e s e s e e s s a e e 1
7
8 70582-GO1 SHOULDER BOLT, 3/8 - 16 X 4" LGi....ceiieeee et 1
9 70581-GO1 FLANGED BUSHING ........ooiiiiiiiie ettt e e eee e e e e s eee e e 2
10 70676-GO1 TORSION SPRING ...ttt ettt eeeseee e e aneesseeeeeneans 1
11 00643-G1 WASHER, 3/8" ... ettt st e st e et e s e s e e s e e s e e e s ene s sneeeennd 1
12 11098-G5 LOCK NUT, 3/8 - 16 ..ceeeeeeie s eceeeereieseciee s e seeessete s sneesseee s ssne e s e e eesveeesnenesssereenes 1
13
14 34124-G02 LINKAGE ROD..... oottt st see e s e et e e e e e e e nnens 1
15 10386-G3 CLEVIS PIN, 5/18" X 13/18" LGi..ee et 2
16 10387-G3 COTTER PIN, 3/32" X 3/4" LGi..coeeee ettt e 2
17
18 75607-GO1 BELL CRANK ...ttt ettt ettt e e e e e e e e e e e e e e seeeneas 1
19 70581-G01 FLANGED BUSHING ........oiiiiiiie ettt s e e nes 2
20 70410-G02 T T o IR 2 X C S 1
21 12305-G1 RETAINING RING .....oeiiee ittt et e e e e neeenens 2
22
23 30298-G2 PUSH ROD ASSEMBLY (INCLUDES ITEMS 24 - 26) ......cccooeeeeieeeeeeeeneeeans 1
24 30293-G2 PUSH ROD, 3 1/8" LG ..eeieieeeeee ettt st e 1
25 21508-G1 CLEVIS YOKE ... ettt ettt et see e see e e ane e e neeemeen 1
26 00544-G6 JAM NUT, B/8 - 24 ..ttt a e e 1
27 14443-G3 CLEVIS PIN, 5/18" X 1" LGi..eeeeieieerceeeererevste s sie e sseee s svee s s see e s svee e snnee s e s snnas 1
28 10387-G3 COTTER PIN, 3/32" X 3/4" LGi..coeeee ettt e 1
29
30

Page D-3

Service Parts Manual L CARTPROS
20Y0 '




Gasoline Vehicle BRAKES
N

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

31 70643-G02 MASTER CYLINDER KIT (INCLUDES ITEMS 32 - 34)....ccccocoireeieereeee e 1
32 * MASTER CYLINDER .....oooieieiteeeiceeettec ettt sensenas 1
33 32768-G1 MASTER CYLINDER BOOT ...ttt 1
34 00675-G1 WASHER, B/8"....eeeie ettt s s e s s eee e e reee s e s s e s e e e e s e e e e snnee s 1
35
36 00427-G4 BOLT, 3/8 - 18 X 1 1/2" LGi.ucieii ettt ettt s 3
37 00560-G1 WASHER, 3/8" ... oottt et r s et s e e s e e s e e e s ene s sneeeennd 3
38 11098-G5 0T G T 7 T - 3
39
40 26469-G01 BRANCH TEE (MALE) ...ttt 1
41 21510-G1 BRAKE LIGHT SWITCH ...t 1
42 21503-G1 R RSSS 1
43 75621-G01 FLEXIBLE BRAKE HOSE ........ooiiie ettt s ee e e 1
44 11456-G1 L0 T U URUTRRRRT 1
45
46 75644-G01 PRIMARY BRAKE LINE........cccoiietrereeesereesnc et seeense e nes 1
47 00438-G6 BOLT, 5/16 - 18 X 3/4" LG .. eeei et eeeeeit et et e e eee e e e e e e see e e 1
48 00559-G8 WASHER, 5/18" ..ottt sttt e st e e s s sa e e e e s s sae e e s s saeaaenan 1
49 11098-G6 LOCK NUT, 5/18 - 18 ...t st re et se e st e nes 1
50
51 11845-G5 CLAMP, /8" ... ettt eeree et e e e st e e e s ste e e e e sasrae e e s sanraeeeesansraeaennanes 1
52 00106-G6 SCREW, #12 - 24 X 3/4" LG ..ottt e 1
53
54 75645-G01 SECONDARY BRAKE LINE .....ooeeee ettt e 1
55
56 75683-G01 BANUJO BOLT ..ottt e et ee sttt set e see e e ase e e e s e e e e se e e e e e seeenees 2
57 75684-G01 COPPER GASKET ....eeiiitie e cereeseeeesereesvte s sve s st e s sveessneee s svee s snnaesnsnenssnnes 4
58
59
60

Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part
' 'd (} A . -j numbers from this manual. Enter the part number into GET STARTED
r{l .‘! our search box and it will find the part you are looking for. HERE

BRAKES Gasoline Vehicle

—> https://CartPros.com/f.html

N

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61 75685-G01 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 63 - 73)....cccccccvnernnn. 1
62 75685-G02 BRAKE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 63 - 73) ........... 1
63 75830-GO1 BRAKE SHOKE ...ttt s e s s 2
64 75829-G** PARK BRAKE WHEEL LEVER .......oooiiee e 1
65 75828-G01 WHEEL CYLINDER......c.iie et 1
66 * WHEEL CYLINDER BOLT ...t 2
67 * UPPER RETURN SPRING .......co oo e 1
68 * LOWER RETURN SPRING.......ccoiriirrcerrerreerernce e s e 1
69 * CUP AND SPRING...... oottt e e e s 2
70 * ADJUSTER. ...ttt s 2
71 * WASHER ...t e e e e e 2
72 * BOLT, 1/4 - 28 X 1/2" LGttt s e 2
73 * DUST COVER ...ttt s e s e e 1
74
75 75826-G01 ADJUSTER KIT (INCLUDES ITEMS 70 - 73} ..cccereeiereriee e sereeesr e 1
76 75827-G01 HARDWARE KIT (INCLUDES ITEMS 66 - 69) .....c.ovvrirreeirrerecrreseecres e 1
77
78 75701-GO1 BOLT, 5/16 - 24 X 3/4" LGttt s 8
79 15126-G1 LOCK NUT, 5/16 = 24 ... e s e st e e 8
80
81
82
83 75573-G01 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 84 - 85) ......c.ccvveerenerirerernnes 2
84 * BRAKE DRUM......oiie ettt s e s e e e 1
85 19862-G2 LUG BOLT, 1/2 - 20 X 1 23/32" LG..co it 4
86 24939-G2 SPINDLE CAP ADAPTER. ...t 2
87 75586-G01 OUTER BRAKE DRUM WASHER ..ot 2
88 00518-G8 SLOTTED NUT, 3/4 = 16..eiiiirrereerere et e e 2
89 10387-G1 COTTER PIN, 1/8" X 1 /2" LGt 2
90 12091-G2 SPINDLE CAP ..ottt 2

Page D-5 Service Parts Manual .ﬂ« CARTPROS
0¥0 .



DID YOU CartPros directs you to the right part using the part
KN ow\, numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
&  oursearch boxand it will find the part you are looking for. HERE

Gasoline Vehicle BRAKES

N

Service Parts Manual %CA RTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED
B LAr numbers frem this manual. Enter the part number into ﬁ- https://CartPros.com/f.html
r( r‘é {) V\’ ? our search box and it will find the part you are looking for. HERE p

PARK BRAKE Gasoline Vehicle

N

\CS

Front of Vehicle

Page D-7 Service Parts Manual ﬂ CARTPROS
0¥0 .



DID YOU CartPros directs you to the right part using the part
. r OVJ’ numbers from this manual. Enter the part number into GET STARTED —_— https://CartPros_Com/f_htm|
K q . our search box and it will find the part you are looking for. HERE

Gasoline Vehicle PARK BRAKE

N

W Brake
\  Cable %
%é/ Front of Vehicle

Service Parts Manual L CARTPROS
Y0



DID YOU

CartPros directs you to the right part using the part

GET STARTED

KNOW? e i ren i ve s semiingtor  HERE > _fps:/iCartPros com/f.ntml
PARK BRAKE Gasoline Vehicle
N

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 75791-GO01 PARKING BRAKE LEVER ASSEMBLY (INCLUDES ITEMS 2 - 5) ....ccccevvceeennnd 1
2 75790-GO1 PARKING BRAKE LEVER........... et te e e nneneeee e a e e 1
3 75764-G01 PARKING BRAKE CABLE..........e ettt eraer e e e e e 1
4 17651-G1 CLEVIS PIN, 3/8" X 1 1/4" LG ...ttt e s e e 1
5 10387-G2 COTTER PIN, 3/32" X 1" LGttt st snen e e s 1
6
7
8 75769-G01 PULLEY MOUNT BRACKET (DRIVER SIDE) ....cccccovirirrrcererenreeee e s veeeeenns 1
9 75768-GO01 PULLEY MOUNT BRACKET (PASSENGER SIDE) ......cccocovieiiineecere e, 1
10 75789-G01 PULLEY, 2" DIA. ... eeeriet it te et e e e e e en e e ae e e e e e se e s assneaeaeaaeaeananan 1
11 00439-G4 BOLT, 5/16 - 18 X 1 1/2" LG ittt et s 1
12 00559-G8 WASHER, 5/18" ..ottt e s e e st e s s ne e e e s nns e e e s nnneeeeeas 2
13 11098-G6 LOCK NUT, 5/18 = 18 .. eeitite e e e e enee s e e e e s e e e e s nn e neaaeaea e aae s 1
14
15
16 00976-G8 SCREW, 5/16 - 18 X 1" LG eueiiiii ettt etee e e eeeee e s saee e e e s sneeee e e e 2
17 00559-G8 WASHER, 5/16" ..ottt e inr e e e e e e e e e e e e s st e aeaeaeaaeaeseansnnnnsnns 2
18 11098-G6 LOCK NUT, 5/18 = 18 .. eeitite e e e e enee s e e e e s e e e e s nn e neaaeaea e aae s 2
19
20
21 75845-G01 CENTER CONSOLE ...ttt ee s e s e e e e e e e e e s neaae s 1
22 75594-G01 SUPPORT BRACKET ...ttt et te e s e e e e e s e e s e s e e s e s n e s neneaaea s 1
23 16705-G1 SCREW, 1/4 - 20 X 1" LG .ottt ettt seeee e s s e e e s s e e e e 2
24 23726-G12 SPACER ... e e e e e e s e eeee e enes 2
25 00559-G7 WASHER, 1/4" ..ottt e e e e e e e e e e e e e e s sseeaeaeaeaaeaessanannnnsnna 2
26 14390-G4 LOCK NUT, /4 = 20 oot te et ere et eneeecee e e e e e e s s sneaeaeaaeae e s nan 2
27 75773-G01 SUPPORT PLATE ... ettt ettt e s eeee e e e st e e s s saeee s e s sneeeeeessanes 1
28 16705-G3 SCREW, 1/4 - 20 X 3/4" LG «eerriee ettt eetee e e seee e e e s seee e e e 2
29 00559-G7 WASHER, 1/4" ..ottt e e e e e e e e e e e e e e s sseeaeaeaeaaeaessanannnnsnna 2
30 14390-G4 LOCK NUT, /4 = 20 oot te et ere et eneeecee e e e e e e s s sneaeaeaaeae e s nan 2

Page D-9 Service Parts Manual

ZLCARTPROS



DID YOU

KNO

N

;j,‘;-j numbers from this manual. Enter the part number into
.

CartPros directs you to the right part using the part GET STARTED

—> https://CartPros.com/f.html

our search box and it will find the part you are looking for. HERE
Gasoline Vehicle PARK BRAKE
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31 75851-GO1 DECAL (CENTER CONSOLE).......uoii e 1
32
33 16705-G3 SCREW, 1/4 - 20 X 3/4" LG .eeeeeeeeee ettt e ee e 4
34 00559-G7 WASHER, 1/4" ... oottt et e et s e s e e s e e e s ene s sneeeennd 4
35 14390-G4 LOCK NUT, 1/4 = 20 oo ceeeeeee st e et secee s e seee s te s s e s s ene s ssne e s e e eesaveeesnenessnerennes 4
36
37
38 75821-GO01 PARKING BRAKE BOOT ..ottt see e 1
39
40
41 10385-G4 CLEVIS YOKE ...ttt e e enes s esnesese s ese s esenn e 1
42 00544-G4 JAM NUT, 5716 = 24 ... ese e 1
43
44
45 75595-G01 PARKING BRAKE CABLE (DRIVER SIDE) .......ccccetoeririieeeeeeeeeeeeee e 1
46 75595-G02 PARKING BRAKE CABLE (PASSENGER SIDE) ......cccecoiriinireeeeeeeeeeneeeens 1
47 12305-G1 RETAINING RING ..ottt e ssa e s se e e se e seaenae s 4
48 10386-G3 CLEVIS PIN, 5/18" X 13/168" LGi...eeee ettt e 2
49 10387-G3 COTTER PIN, 3/32" X 3/4" LGi..coeeee ettt e 2
50
51
52 75766-G01 EQUALIZER ........o oottt ss st e s e et a e et e e e sesennenes 1
53 10386-G3 CLEVIS PIN, 5/18" X 13/18" LGi...ee oot 3
54 10387-G3 COTTER PIN, 3/32" X 3/4" LGi..coeeee ettt e 3

Service Parts Manual

ZLCARTPROS



CartPros directs you to the right part using the part
?(I[;"E‘Ei}j g'gvr-j numbers from thiglmanual. Entgr thpe part nugmber Ii)r‘:lo GET ::‘:ERTED ﬁ, httpSZ//CaﬁPros.com/f.htmI

our search box and it will find the part you are looking for.

CLUTCH Gasoline Vehicle

N

15

Page E-1 Service Parts Manual ﬂ CARTPROS
0¥0 .



DID YOU

CartPros directs you to the right part using the part

GETSTARTED _5,_  https://CartPros.com/f.html

KNOW?? o and o ind the patyou srelooking or.  HERE
Gasoline Vehicle CLUTCH
N

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 26952-G03 DRIVE CLUTCH ..ttt s e et e s ees 1
2
3 00473-G9 BOLT, 7/16 - 20 X 6 1/2" LG eee ettt e 1
4 00566-G2 LOCK WASHER, 7/18" ... oot stee s e s ee e seree e e s s e s e e s 1
5 25757-G1 PILOT WASHER ...ttt e s s e e se e e 1
6
7 26301-G02 DRIVEN CLUTCH ASSEMBLY (INCLUDES ITEMS 8 - 15) ..ccceivceeeeeeeneeenn, 1
8 * MOVABLE SHEAVE (INCLUDES ITEMS 9 -10) ...coooeiirieeee e 1
9 00979-GO1 SCREW, #10 - 24 X 7/8" LG ...eeeeeeeee ettt 3
10 26479-GO1 RAMP BUTTON ...ttt e e sre e seee e eee e 3
11 * L0 L 1
12 24600-G1 SPACER ...ttt et s s e e raee s e e e e ened 1
13 26304-GO1 COMPRESSION SPRING ......cooiieieee ettt see e e eeen 1
14 * SHEAVE AND POST ....coiiiiiiieenieer et e eeese e st aeesreeeesnee s eseesneend 1
15 27270-G01 HEAVY DUTY RETAINING RING......cccooierieeeieree e 1
16
17 00441-G8 BOLT, 5/16 - 18 X 4" LGi.uuiiiiiiiiieiieseiiiiie s tee e s a e s e s ne e s 1
18 00565-G8 LOCK WASHER, 5/18" ...t e ettt e 4
19 25756-G1 RETAINING WASHER ...t 1
20 75691-G01 DRIVE BELT oottt sttt s s s 1

Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part
K f‘J G ";,J-g numbers from this manual. Enter the part number into GET STARTED

—> https://CartPros.com/f.html

our search box and it will find the part you are looking for. HERE

DIRECTION SELECTOR Gasoline Vehicle

N

29

31

To Rear Axle

b 45
uuuuu -
. | \Q Q/
N
I Ny, EB
’ f; ~, ﬁ'"\\\\ ) \\\\\\\\
f’;/ Ml Sy < M o
o Sl o N Sy
< SR ! . g
5 R N~ Sy
f N ~ N
r A NN . Ny
o TR e S
s T Ny o AN
i S TRy ™ AN
& S TN Tl Ny
{ NN OSN NN
§ ' T N
S NN .
e | | Ry \\
NN S SRy NN .
N . | . Y Ny ~
NN N N RN NN
N . SN
NS Y N o e
> e . . Xy, e
NG o N ' N Y N
N
AN | | S ™
NS S ~ e Y
RN . ~ e
SN | e e N
N ) Sl e \
1 - Includes ltems 2 - 41 N N N !
N ~ \
N,
| N y
i \
! 3
| N
. e
| s
\

L/

Page F-1 Service Parts Manual FLACARTPROS
0¥0 '




DID YOU CartPros directs you to the right part using the part
. r OVJ’ numbers from this manual. Enter the part number into GET STARTED —_— https://CartPros_Com/f_htm|
K q . our search box and it will find the part you are looking for. HERE

Gasoline Vehicle DIRECTION SELECTOR

N

AN Direction
., K Y
7 Selector

Front of Vehicle

Y

35 37

Service Parts Manual L CARTPROS
070



DID YOU CartPros directs you to the right part using the part
R (} T \J -; numbers from this manual. Enter the part number into
r{l .‘! our search box and it will find the part you are looking for.

DIRECTION SELECTOR

G“:’;:'E‘TED—)- https://CartPros.com/f.html

Gasoline Vehicle

N

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

1 75939-G01 DIRECTION SELECTOR ASSEMBLY (INCLUDES ITEMS 2 -41) ......ccceenneeee.
2 28767-G01 SHIFTER BRACKET ASSEMBLY .....oooorivii et ceeeeee et 1
3 75934-G01 SHIFTER BRACKET ....cceeiecee et vceee e see e ssse e s ssee e s s 1
4 25664-G2 BUSHING, 172" X 3/4" ..ottt ettt e ceete e setae e ssee e s snraeae s nans 1
5
6 72724-G01 NEUTRAL LOCK PIN ....ooiiiiercctie e e seeeseesee s ssveeeseee e ssveee s s e ssee e sneeenns 1
7 72733-G01 COMPRESSION SPRING ......coiiiiiitin ettt s 1
8 72729-G01 NEUTRAL LOCK LEVER ...ttt sine e s ae e 1
9 00734-G2 LOCK NUT, 1/4 = 28.....eeeeeeeee e seeeesenessteeesre e ssaee s ssee s ee e s sneesseeessveessnnns 1
10
11 75936-G01 DIRECTION SELECTOR CAM /HANDLE.........cccc.o oo 1
12 72732-G01 BALL STUD, /4" ..ottt et scttte e iee e et ae e st e e e s sraae e e saaraeeesnans 1
13 00734-G5 LOCK NUT, #10 - 32....eeeicceeeeeerereeerereseeeeesas e ssvee e s sane e ssee s s sveeaseee s sveessnnns 1
14 75937-G01 PIVOT SHAFT ...t e st e e st e s e s e s sne e s e e s sre e e nee e s saneeeennes 1
15 14390-G01 LOCK NUT, 3/8 - 24.... ettt ettt ene e e e neaa e s 1
16
17 10606-G1 MICRO SWITCH ...ttt ssae e s e e e 1
18 27151-G01 SPACER ...ttt tee st e st ss e st e e s ee e s snnean 1
19 00645-G02 SCREW, #6 - 32 X 1 1/4" LGiecoi ittt ee s e s e s 2
20 00559-G3 WASHER, #6 ..ottt s e s 2
21 00565-G3 LOCK WASHER, #6 .....ccoicceeeieeereeeereresseeeesseessee e s sseessee s s sveeaseee s sveessnnes 2
22 005250G5 NUT, #6 - 32 ittt ettt e s s sase e e e s sasse e e e s s sane 2
23 14628-G1 FASTON TAB, 5/18" X B/16"....cceii ittt e 1
24 13514-G1 SCREW ...t e e a b e e s rae e e s aaraeeae s 2
25 00567-G3 LOCK WASHER, #6 .....ccoicceeeieeereeeereresseeeesseessee e s sseessee s s sveeaseee s sveessnnes 2
26
27 73290-G03 BUZZER ...ttt ettt ettt st e e e st e e e st e e e e s nreae e e sanraeaeenan 1
28 01063-G01 SCREW, #6 - 32 X 3/8" .. cieeie ettt te s seieae e sssrae s e s ssaae e e s saea e s s saeeaes 2
29 25978-G234 18 GA WIRE (RED 6")..eeeeieeeeeee et sresstee s svee s s e s e e sene s ssee e 1
30

Page F-3 Service Parts Manual

ZLCARTPROS




DID YOU

KNO

N

e CartPros direcls_you to the right part using the part GET STARTED .
W L s ey — mms P _nhtpstiCartPros.com/t.himl
Gasoline Vehicle DIRECTION SELECTOR

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
31 28574-G01 EXTENSION SPRING ....ccoeveeeeeeeeeeeereeseeeesesssesseessesesessesseesseeseessseeeesenessenes 1
32
33
34 | 72734-Gos DIRECTION SELECTOR CABLE .......oceeveeeeeeeeeeeeseeeeeeesesseeeseesssenesesssssnen 1
35 | 25727-Got CUP WASHER .....oooerveeeeeeeeeeessees oo seeseeeseesseee e sesseseseesesesseeseeseseneesenenens 4
36 | 72735-Go1 COMPRESSION SPRING .......coueeeeoeerereereseseeeeesseseseesesseessesessessseeessesesneons 2
37 | 00734-G5 LOCK NUT, #10 = B2 eeeeeeeeeeeeeeeeeeseseeese e seeseseseesseess e seseseesesesenesesesssnee 1
38
39 | 28768-Go1 SHIFTER ARM ASSEMBLY ...oormrvveeereeveeessesemeesesseeeseesesesesesessesesesseresenns 1
40 | 75940-Go1 SHIFTER ARM ....oeeooeoeeeeeeeeeeeeeeseseseeeseseeseeesseeeseseseesssesesseeseseeseseenen 1
41 22754-54 BUSHING ... coeeeeeeeseeene oo seseeseseeseeess e seseessseseeese e seseseesesseese e seseseee 1
42
43
44 | 16705-G2 SCREW, 1/4 = 20 X 5/8" LG w.revvveeeeeeeeeeesserereeesseeessesesssseseseesseesesessesssesessesesenons 2
45 | 00664-G7 LOCK WASHER, 1/4" ..ot eeveeeoseeeeeeeeseseeseseesesessesesesseneseesesenesseeeseesesenessenessenns 2
46
47 | 11989-G1 DIRECTION SELECTOR KNOB-........oveeerreveeeseeesreesesseseseesseesesssseseseeessesesenons 1
48
49
50 | 00559-G8 WASHER, 5/16" ....oooorereeeeseeeeseeeeesseseseeseseeseeesesseseseeseseseseeeesseseseeseessssesessese oo 1
51 26830-G01 | LOCK NUT, M8 X 1.25 MM LG +..vveoereeeeeeereeereeereeeeseeeseseseseesesssseeesesesessesessenees 1

Service Parts Manual 'oﬂac ARTPROS



DID YOU CartPros directs you to the right part using the part

K P‘A {) ;j,‘;-j numbers from this manual. Enter the part number into GET STARTED —_— httpS://CartPrOS.Com/f.html

our search box and it will find the part you are looking for. HERE

ELECTRICAL SYSTEM Gasoline Vehicle

N

33

To Ground
Terminal
on Engine

See
Starter/Generator
Section

To
Engine &3
Block

Page G-1 Service Parts Manual ﬂ c ARTPROS
0Y0 :



DID YOU CartPros directs you to the right part using the part GET STARTED

MR WAS™> numbers from this manual. Enter the part number into
r( I‘é {) af\" . our search box and it will find the part you are looking for. HERE

Gasoline Vehicle ELECTRICAL SYSTEM

—> https://CartPros.com/f.html

N

18 - Includes ltems 19 - 40

( ToF20n
Starter/Generator

Service Parts Manual L CARTPROS
070 '



—> https://CartPros.com/f.html

GET STARTED
HERE

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

W?

%

DID YOU
KNO

Gasoline Vehicle

ELECTRICAL SYSTEM

BLU/WHT

Seatwrap

NOTE: Truck Bed and

Driver Seat Not

Shown For Clarity

e

iy P o
RSV WA A A

(o)

ZACARTPROS

Service Parts Manual

Page G-3



DID YOU CartPros directs you to the right part using the part GET STARTED

i PA {) g"i §*» numbers from this manual. Enter the part number into
r( 'J . our search box and it will find the part you are looking for. HERE

Gasoline Vehicle ELECTRICAL SYSTEM

—> https://CartPros.com/f.html

N

93 91 Wire Harness
— (Chassis)

Part of
Ignition Switch 82

Service Parts Manual L CARTPROS
070 '



DID YOU CartPros directs you to the right part using the part GET STARTED

™ numbers frem this manual. Enter the part number into ﬁ- https://CartPros. m/f.html
K r‘é G ""J? our search box and it will find the part you are looking for. HERE P 0s.co /

ELECTRICAL SYSTEM Gasoline Vehicle

N

| 97 - Includes Items 98 - 103

Page G-5 Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

i r‘JGVJ" numbers from this manual. Enter the part number into
K, . our search box and it will find the part you are looking for. HERE

Gasoline Vehicle ELECTRICAL SYSTEM

—> https://CartPros.com/f.html

N

115 - Includes ltems 116 - 120

o Hour
{ Meter
O
BLACK
YELLOW
Il I
|
O O
[(+) ()]
Solenoid

Service Parts Manual L CARTPROS
070



Gasoline Vehicle

DID YOU CartPros directs you to the right part using the part GET STARTED
B numbers frem this manual. Enter the part number into ﬁ- https://CartPros.com/f.html
r‘l ir.‘! (}' W ' 'j our search box and it will find the part you are looking for. HERE p

N

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 24775-G* BATTERY, 12V .ottt e e e e s e a e e s e 1
2
3 72101-G01 BATTERY HOLD DOWN......ooiiiieicctee et seee s et esaee s snnessve s savse s ee s sneeenns 1
4 00438-G6 BOLT, 5/16 - 18 X 3/4" LGi..ucoieii ettt sttt sene s e 1
5 00565-G8 LOCK WASHER, 5/16".......oiiiiiiiieeiieciete e seieeee e s e s se e s s naeaa e s 1
6 00571-G2 LT | = TR R 1
7
8 00962-G1 BOLT, 5/16 - 18 X 1 1/4" LGttt 2
9 00993-G01 LOCK WASHER, 5/16" (SILICON BRONZE).......ccoccvreerrrieeceeensveessereessveeans 2
10 00994-G01 NUT, 5/16 - 18 (SILICON BRONZE) .......coieviirecereerererseeeccnesseeessveesseresssseeenns 2
11
12 28519-G01 BATTERY GROUND CABLE .......oooiiieie ettt 1
13 00438-G6 BOLT, 5/16 - 18 X 3/4" LGi....oeeee e eceee et eeere st e st e sssee e s seee s e s snne e e e sasnee s 2
14 11027-G1 LOCK NUT, 5/16 - 18 .eiee e sctre e etesste e s st e st e sssaee s s seee s e s snne e e e e sanneeen 2
15
16 75899-G01 WIRE HARNESS (CHASSIS) ...ooiii ettt e s e 1
17
18 75638-G01 ELECTRICAL PLATE ASSEMBLY (INCLUDES ITEMS 19-40) ....cccceevvevvcennnne 1
19 73057-G01 BRACKET ... ..ottt sttt e e e e st a e e e sare e e e s sanreaeaesanraeaeenans 1
20 27739-G01 VOLTAGE REGULATOR ..ottt ettt e s e e s e e s 1
21 00415-G2 (210 I T 2 2 0 1 G i 1 S I P 1
22 27153-G01 1T I 1 [ | 5 1
23 00414-G5 BOLT, 1/4 - 20 X 5/8" LG ..evtiiiiciiieeeesiiiieeesccite e e e senae e e sessae e s s sanseae e s sasraeassnans 1
24 11027-G2 LOCK NUT, /4 - 20, ettt ettt e e e e s neaa e e 2
25 73446-G01 FASTON TAB, Q00 ... eiecceeerteereeeereeresseee e sre e ssvee e sse e s s ee e s sneeaneee s sseesenens 1
26 12914-G1 FASTON TAB ...oooi ettt e st e e te e st e s essve s s e s s e e e s e e e s nene s s seeeenes 1
27 00565-G5 LOCK WASHER, #10 .. ittt 2
28 00526-G4 [ I 0 72 SRR 2
29 25978-G56 18 GA WIRE (BLACK 5 3/4") (SOL = GND).....ecuveereeereeeeeeeereeeesseesereeseeessenes 1
30

Page G-7 Service Parts Manual

ZLCARTPROS



DID YOU

KNOV

N

CartPros directs you to the right part using the part
A '-; numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

GETSTARTED _5,_  https://CartPros.com/f.html

Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ELECTRICAL SYSTEM

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
31 00565-G8 LOCK WASHER, 5/16" ....vveeeeeveeereesereseesesesseseseesessseessssseesssessesseseseseesssessesens 2
32 | 00544-G4 NUT, 5/16 = 24 w.evoeoeeeveeseeeeesesseeseeseeeseesesessessseesesssesessseesesesseseesesesessenessesens 2
33 | 25972-G33 6 GA WIRE (BLACK 24") (B+ = SOL) .rvveeeveeereereeereerereesesereesesesessseseesessseens 1
34
35 | 00414-G8 BOLT, 1/4 = 20 X 1" LG vvverrveeeeeveeereeseseseesesessessseesesssesssssessseesesseseseseesssessesens 1
36 11027-G2 LOCK NUT, 1/4 = 20...oveoeeeeeeseeveeeseeeeeeseesesesseseseesessseesesseesesesseseesesesessesessenens 1
37 | 12914-G2 FASTON TAB ..o eeseeeseesesessese s sese s seseseesesessaeeeesseeeses e seesesenseseneseenes 2
38 | 00650-G7 WASHER, /4" ..o eeeveereeeveereseseeeesessesesseseeessesesesseseseseesesessessseesess s sesesensssseens 1
39 | 00565-G7 LOCK WASHER, 1/4" ...coevveeseeveeseeeeeeseesesessessseesesssesesseesssessesessesesessesessesens 1
40 | 00532-G1 NUT, /4 = 20 coooeeeeeeeeeeeeseseeoeseeseeseeseseseeseseesessseesesssesesssesesessesessesesessesessesens 1
41 73049-GOT | COVER cooreeveeeeeeeeeeeesveeeseseeeeseeeeesssseseseeseseseessseesessseses e sess e sese e nees e seeseseesenens 1
42 16469-G1 WASHER, /4" ..o vvoeeseoeeesee e seeseeeseeseesesessasssessseeses e sessesesseseseseesssessess s sesssenen 1
43 | 00114-Gé SCREW, 1/4 = 14 X 3/4" LG cvveoreeveereeeerereseeresesesseesseseseseesesessessseesessseseseseessessnens 1
44 | 11894-G1 6 GA WIRE (BLACK 15") (B- = GND) ...ouervermereeeresreeesesseeesseseseseesesessesereesessseenen 1
45 | 00715-G2 BOLT, 5/16 - 18 X 13/16" LGiuvverreveereesreeeseeseeesseseseseesesessesesessessseesessssesssesessse s 1
46 | 25972-G129 | 6 GA WIRE (BLACK 31") (F2 = SOL) covverrereeereeeeeseeseeesseseseseessseesesesesssesessseenens 1
47 | 17618-G1 WIRE TIE correeereeeeeeseseesse oo seseseesesseseseaesessseses e sesseseseeseseseesssesese s sessrenen AR
48 | 28520-G0T | GROUND CABLE .....ooovveeeeeereeeeeereeeeseeesreeeseseeeeseeseseseesesessesssaesesesesesssesessenens 1
49 | 00965-GOT | SCREW, 1/4 = 20 X 3/4" LG ceveeeveeeeeeereereeeseresseeeeesseesesesseseeseseesesesesseseesenenesnen 1
50 | 25887-GO1 | 6 GA WIRE (BLACK 6") (F1 = A2) ceoooevereeeeeesseeeesseseresseseseseessseeseseseesesssensseenens 1
51 25682-G1 TERMINAL COVER ..ccveoeoeeeeeeeeeeeseeeeeseseseeeesessseesesseeesesseeeseeseseseesssesesssesessrnenen 3
52 | 25977-G90 | 16 GA WIRE (GREEN 12") (DF - CHASSIS HARNESS).......ovveeereeererereeeneen 1
53 | 35211-GO1 | FUSE BLOCK wooooreeeeeeeeeeseseeessseseesesesseessetseesss e sseseseneesesessesssaesesssessss s sese e 1
54 | 12914-G1 FASTON TAB ..o eeeseeeseeseeesseeesesseesseseesesseseseessseseesesesses s sessseesese s sase s 1
55
56 | 00379-G2 SCREW, #10 = 24 X 1 1/8" LG rvveereeeerereeeereeeseseeeesseseesseseseseessseesessseseseseesssssnens 2
57 | 00559-G5 WASHER, #1 0.1 vveoreeeeeeeeeeesseseeeseeseesesesesessessseeses e sessesesseseseseessseesessseesesssenan 2
58 | 14300-G10 | LOCK NUT, #10 = 24 w.ovooeeeeeeeeeeeseeeeeeeeeseeeesseseesseseseseesesessesssaesesesesese s seseenens 2
59
B0 | 35212:G0T | FUSE, 15 AMP ..oomiooeoeceeeseeeeeeseeeeeeseeee e tsaeseseeeeseeseseseeseseseesssaesesesesess s sessenens 4

Service Parts Manual

ZLCARTPROS




DID YOU

KNOW?

N

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

ELECTRICAL SYSTEM

G“:’;:'E‘TED—)- https://CartPros.com/f.html

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61 35212-G05 FUSE, 7.5 AMP ... ettt e e e s s a e e s 1
62
63 17318-G1 HORN SWITCH......ceeeie ettt ee s ree e st sen e s se s s e s e e sreeens 1
64 17318-G2 HORN SWITCH CAP AND NUT ...ooiiiiie ettt 1
65 27068-G01 HORN SWITCH BOOT ...ttt te s ieee s e e s e s se e e 1
66 19233-G1 HORN SWITCH LABEL ......ooee ittt see s see e s svee s e s s ens 1
67 71055-G01 RIVET, 5/32" X 3/8" GRIP (STAINLESS STEEL) ....covvciiieiiiecieeienceeee s 2
68
69 32860-G1 HORN . ...ttt sttt e s st e e s e s e s e e e e s e e sane e s se e e e sasaeenneneesareeeans 1
70 00414-G5 BOLT, 1/4 - 20 X 5/8" LGi...ueeeeceeectee e e e sreeesesvee s s see e sssee s sneessveee s sassesseressneennns 1
71 00559-G8 WASHER, 5/16" ...oeiei ittt te et e e e e st e e e s re e e e s sreaeessannsaeeesnan 1
72 00891-G2 LOCK NUT, 1/4 = 20 .eeeeiieieie e eeieete st te s e s ae s s e s e e s s e e e a e s e nanes 1
73
74 73030-G07 PLATE (FUEL GAUGE AND OIL LIGHT).cciee it eeee s eser e e 1
75 75808-G01 LABEL (FUEL GAUGE AND LOW OIL WITH LIGHTS)....cccccoeiiiieieececceee e, 1
76 33623-G02 RIVET, 3/168" X 3/8" LG ....etiiiicciieee ettt st st e st e e s ssae e s e a e nsneeae s 2
77
78
79 75809-G01 IGNITION SWITCH AND KEY (INDIVIDUALLY KEYED) ......cccveetiriiieninscineennn. 1
80 75811-G01 IGNITION SWITCH SPACER ......coi ittt e s s 1
81
82 75818-G** IGNITION KEY (ORDER BY 4 DIGIT NUMBER ON KEY) ....cccocvririieriererrcennnne 1
83
84
85 21553-G1 FUEL GAUGE ...ttt st st se s s sve s s e s e e sneeens 1
86 23474-G1 INDICATOR LIGHT oo ceies et rete et s e s sne e s e s sse e e rn s sve s snn e s sne e sareeenns 1
87
88 74444-G01 POWER OUTLET PLATE (INCLUDES ITEMS 89 - 92).....cccccceeciiiieeceeee e, 1
89 71077-G03 CONSOLE PLATE .....oiii et cctie e eeee e e s ste s esee s ssaee e s e s e s ssve e e see e sse s snnnean 1
90 35966-G01 LABEL (ST 480) ...uveeeieiereieeeiteeseireeeseresseeeesseessseeesssessseessssesessseessnseessnes 1

Page G-9 Service Parts Manual

ZLCARTPROS




DID YOU

KNOV

N

CartPros directs you to the right part using the part
T '-; numbers from this manual. Enter the part number into GET STARTED
our search box and it will find the part you are looking for. HERE

Gasoline Vehicle

—> https://CartPros.com/f.html

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ELECTRICAL SYSTEM

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
91 71078-G01 POWER OUTLET (12 VOLT) ittt e s 1
92 14601-G10 RIVET, 5/32" X 7/16" LGi...erereierererecenee et 3
93 33623-G02 DRIVE RIVET, 3/16" X 3/8" LG ...eeioi e et 3
94 22523-G1 HEADLIGHT (RECTANGULAR) (INCLUDES ITEM 95) ......oocoviiiriierenrecreene 2
95 00206-G6 SCREW, #10 - 168 X 1" LGttt e s e e s 2
96 74337-G01 JUMPER WIRE (HEADLIGHT) ...oiieiiirreie et 2
97 20570-G3 TURN SIGNAL LIGHT (INCLUDES ITEMS 98 - 103)....cccciveeirereee e 2
98 20574-G3 TURN SIGNAL LIGHT ... 1
99 00660-G7 WASHER, 1/4"....c. et e e e 1
100 20606-G1 WIRE e e 1
101 00567-G7 LOCK WASHER, 1/4" ...ttt e s 1
102 00532-G1 NUT, 174 - 20 oottt s e e 1
103 18995-G1 PUSH-ON MALE TERMINAL .....oocrriiiriereee e 1
104 20574-G5 LENS, AMBER ......oooirir et e st st s e 1
105 00118-G5 SCREW, #6 - 18 X 5/8" LG ....eoeiiie it 2
106
107 32739-G3 TAILLIGHT (WITH SEALED CONNECTORS) ......crieirieereerererer e 2
108 75711-G01 TAILLIGHT JUMPER PLUG (FOR VEHICLE WITHOUT TURN SIGNAL}) ......... 1
109 17867-G1 TURN SIGNAL (WITH MOUNTING HARDWARE) (INCLUDES ITEM 110} ....... 1
110 21640-G1 TURN SIGNAL FLASHER .......ooiie e 1
111 32307-G3 FLEX LOOM, 3/8" X 8" LGi...cccrirerirerereererrerererer e s 1
112 17618-G1 WIRE TIE .o 2
113 20965-G3 STEERING COLUMN COVER........ccoii it 1
114
115 75114-G06 HOUR METER KIT (INCLUDES ITEMS 116 - 120) ...ccco e 1
116 21573-G1 HOUR METER ASSEMBLY ......ooriiiiirricereee et 1
117 74019-G01 HOUR METER BRACKET ...ttt e 1
118 00150-G4 SCREW, #10 - 24 X /2" LGi..ooe it 2
119 11098-G7 LOCK NUT, #10 - 24 ...t 2
120 75117-G01 WIRE HARNESS (HOUR METER) ...ccevrrieeireerr e 1

Service Parts Manual

ZLCARTPROS




DID YOU CartPros directs you to the right part using the part GET STARTED

i PA {) g"i §*» numbers from this manual. Enter the part number into
r( 'J . our search box and it will find the part you are looking for. HERE

ENGINE Gasoline Vehicle

—> https://CartPros.com/f.html

N

Page H-1 Service Parts Manual FLACARTPROS
0¥0 '



DID YOU CartPros directs you to the right part using the part
K f\é (}; AJ* numbers from this manual. Enter the part number into GET STARTED
i wPOE W

—> https://CartPros.com/f.html

our search box and it will find the part you are looking for. HERE
Gasoline Vehicle ENGINE
N
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.
Part numbers without the "-G" suffix are Briggs and Stratton® part numbers.
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 75843-G01 SUBFRAME ...ttt ettt st e e et e eee e e e e e eane e eee e e e neas 1
2
3 75643-G01 ENGINE, 480CC (INCLUDES ITEMS 4 - 11) oeiiee i 1
4 808979 CARBURETOR ...ttt ettt se e e s see e e nne s 1
5 491055 SPARK PLUG (RCI2YC) ettt ettt 2
6 75814-G01 OIL DRAIN VALVE ...ttt sttt s e e e ene e 1
7 492932 L@ | | I S 1
8 75649-G01 45° ELBOW, 1/8 NPT X 1/8 NPT .....oiicieiieeie et ete s ceee e ee e 1
9 690233 OIL PRESSURE SWITCH.....oiiit e 1
10 691562 MUFFLER. ..ottt 1
11 809093 ELECTRONIC IGNITION CONTROL MODULE ........ccocoeiieierecee e 1

requesting information or ordering replacement parts:

Model:
Type:
Code:

Model, Type and Code
Stamped Here

For internal engine replacement parts, see an Authorized Briggs & Stratton®
Dealer. To locate the nearest dealer, see the dealer locator map at the web site
www.briggsandstratton.com or in the “Yellow Pages™” directory under
“Engines, Gasoline”, “Gasoline Engines”, “Lawn Mowers” or similar catagory.

The following information, located on the fan housing, must be provided when

Service Parts Manual

ZLCARTPROS



Gasoline Vehicle

DID YOU CartPros directs you to the right part using the part GET STARTED
B numbers frem this manual. Enter the part number into ﬁ- https://CartPros.com/f.html
r‘l ir.‘! (}' W ' 'j our search box and it will find the part you are looking for. HERE p

N

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.
Part numbers without the "-G" suffix are Briggs and Stratton® part numbers.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

12

13

14 00439-G8 BOLT, 5/16 - 18 X 2" LGi..eiiceee e ceeectee s veeesteesevee s s see e sssvee s sneessveee s snnnesnes s saneeenns 4
15 00559-G8 WASHER, 5/16" ...oeiei ittt te et e e e e st e e e s re e e e s sreaeessannsaeeesnan 8
16 11098-G6 LOCK NUT, B/16 - 18 ..ttt ettt sene e e e s s e 4
17

18

19 75569-G01 FRONT ENGINE MOUNTING BRACKET ...ttt et 1
20 00429-G4 BOLT, 3/8 - 18 X 3 1/2" LG uueieiceeeeee s eee e etreveee s et esee s e ssve s svse s e s e ens 2
21 00560-G1 WASHER, 3/8" ... ittt ettt e st e e e saae e e s sareeenee e s s reeeennes 2
22 75714-G01 PLATE WASHER ...ttt s 1
23 11098-G5 LOCK NUT, 3/8 - 16 ..eeiiiiiiieiiieciieeteseiiete st ae s sve e e s s e s e e s s e saneaae s e nasnes 2
24 75568-G01 ISOLATOR ...ttt s te et e s s s e s e e s e e e a e e e sse e e s sannesnneneesnrenanns 1
25

26 75745-G01 EXHAUST PIPE (INCLUDES ITEMS 27 - 29) ..coi it 1
27 75745-G02 L0 I 1 | TSR 1
28 * SPARK ARRESTOR........oiiiitie e st s ree s stee s s e se s s e e sae s s n 1
29 01022-G01 SCREW, #6 - 20 X 5/16" LGi..eeeiiceeeeeeeeveeereree e vseee e sreesser s ssvee e see s ssaee s sanee s 1
30

31

32 75882-G01 ENGINE, 480CC (HIGH ALTITUDE 5,000 - 7,500 FT) (INCL ITEMS 3, 33)....... 1
33 75859-G01 CARBURETOR HIGH ALTITUDE KIT (INCLUDES ITEMS 34, 35) .............. 1
34 75865-G01 MAIN JET #8B6...ceeei et scree e e s ee e sera e e e s sr e e e e s sraeeesnans 1
35 75861-G01 LABEL (HIGH ALTITUDE - 5,000 - 7,500 FT) c.oeoviiiiiieee e 1
36

37 75882-G02 ENGINE, 480CC (HIGH ALTITUDE 7,500 - 10,000 FT) (INCL ITEMS 3, 38)..... 1
38 75859-G02 CARBURETOR HIGH ALTITUDE KIT (INCLUDES ITEMS 39, 40) .............. 1
39 75865-G02 MAIN JET #84 ..ottt e e s nr e e e srae e e s nans 1
40 75863-G01 LABEL (HIGH ALTITUDE - 7,500 - 10,000 FT) ..cvevvevrer e 1

Page H-3 Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part
KNOW numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
&  oursearch boxand it will find the part you are looking for. HERE

Gasoline Vehicle ENGINE

N

Service Parts Manual %CARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

i PA {) g"i §*» numbers from this manual. Enter the part number into
r( 'J . our search box and it will find the part you are looking for. HERE

FRONT SUSPENSION Gasoline Vehicle

—> https://CartPros.com/f.html

N

14 - Includes ltems 5- 12 and 15

Page J-1 Service Parts Manual FLACARTPROS
0Y0 '



DID YOU

KNOV

N

CartPros directs you to the right part using the part
A '-; numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

Gasoline Vehicle

G“:’;:'E‘TED—)- https://CartPros.com/f.html

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

FRONT SUSPENSION

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 70515-G01 FRONT AXLE ... oot smn e e s nanne 1
2
3 70535-G03 SPINDLE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 4 - 12)................. 1
4 * SPINDLE (DRIVER SIDE) .....cciiiiiereieeerceeeeecee e e 1
5 16623-G1 BEARING ... .ot e s 2
6 10389-G3 GREASE FITTING, STRAIGHT .....coii et 1
7 25146-G1 GREASE SEAL......oee ettt e e e 1
8 35886-GO01 WHEEL HUB ASSEMBLY WITH RACES (INCLUDES ITEMS 9)................ 1
9 19862-G1 LUG BOLT, 1/2-20 X 1 7/32" LG «.erieerreerreerre e 4
10 50892-G1 BEARING AND RACE ASSEMBLY (COMPLETE).....c..cvverreeerrenecrinennennd 2
11 12093-G1 SLOTTED NUT, 1 - 14 e 1
12 00798-G8 COTTER PIN, 5/32" X1 3/4" LG ..o 1
13
14 70534-G03 SPINDLE ASSEMBLY (PASSENGER SIDE) (INCL ITEMS 5 - 12, 15) ............ 1
15 * SPINDLE (PASSENGER SIDE) .....cooveiiirieeececee s 1
16
17 12091-G2 SPINDLE CAP ...ttt e e e e 2
18
19 01040-G01 BOLT, 1/2 - 13 X 5" LG .ottt e s s 2
20 00571-G5 WASHER, 172" ..ot e e e 4
21 70328-GO1 KING PIN TUBE ...t s s e e s s e 2
22 16982-G1 THRUST WASHER, 7/8".....oe oottt ene 2
23 14390-G6 LOCK NUT, 1/2 - 13 ettt 2
24
25
26 70630-GO1 SHOCK ABSORBER ........ooiiiieerrie et e 2
27 10435-G1 SHOCK ABSORBER WASHER ........co oo 8
28 10194-G1 RUBBER BUSHING......c..eiiieeie et 8
29 00532-G6 NUT, 3/8 - 24 ... e s e e 4
30 70509-G01 SHOCK ABSORBER BOOT ....cooiirrierreerr et 2

Service Parts Manual

ZLCARTPROS




DID YOU CartPros directs you to the right part using the part GET STARTED

i PA {) g"i §*» numbers from this manual. Enter the part number into
r( 'J . our search box and it will find the part you are looking for. HERE

FRONT SUSPENSION Gasoline Vehicle

—> https://CartPros.com/f.html

N

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 31539-G1 WIRE TIE .ottt s e s s e e 4
32
33 70422-G01 LEAF SPRING (HEAVY DUTY) oot et 2
34 70163-G02 SPRING PLATE ...ttt 4
35 00463-G6 BOLT, 7/16 - 14 X 1 3/4" LGttt s 6
36 00734-G1 LOCK NUT, 7/16 = 14 oot 12
37 00463-G6 BOLT, 7/16 - 14 X 1 3/4" LGttt s 6
38
39 74255-G01 WINCH RECEIVER ......c ot 1

Page J-3 Service Parts Manual ﬂ c ARTPROS
0Y0 :



DID YOU CartPros directs you to the right part using the part
KN owﬂ, numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPrOS.Com/f.html
&  oursearch boxand it will find the part you are looking for. HERE

Gasoline Vehicle FRONT SUSPENSION

N

Service Parts Manual %CARTPROS



. . -
KNOW? 1o ol badr oot o SFTSETED 3 hitps:/CartPros com/fhtr
FUEL SYSTEM Gasoline Vehicle
\
|
Front of Vehicle
Fuel Line
‘\ From Tank
24
17
Front of Vehicle
1 - Includes ltems 2 - 7
2
Page K-1 Service Parts Manual

ZLCARTPROS



Gasoline Vehicle FUEL SYSTEM
N

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

Part numbers without the "-G" suffix are Briggs and Stratton® part numbers.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 72231-GO1 FUEL TANK ASSEMBLY (INCLUDES ITEMS 2 - 7) .ceeeiieieeeeeeeeeeeeereeeeens 1
2 72092-G02 FUEL TANK ....coiitteietie e tete e ste st et seesae e ssesaese e e esaesae e assesseneensassansns 1
3 72282-G01 FUEL TANK CAP......oeieteteietete e eiestesie st stesae e s e e se e eae e s e sene e ssassannns 1
4 72229-GO01 FUEL LEVEL SENDER ADAPTER ......ooiiieeeee e 1
5 72230-GO1 SCREW, #6 - 32 X 1/2" LGie.ueeiieeeeeee e ree et see s se e e 2
6 20048-G2 FUEL LEVEL SENDER ......oooi ettt 1
7 72232-G01 SCREW, #10 - 32 X /4" .ot eeee st e st e e s e s s e snnee s 5
8
9 00438-G8 BOLT, 5/16 - 18 X 1" LGioiieeieeeieeeceeesieeie ettt e e e e e e e e e e e e e enens 1
10 00559-G8 WASHER, 5/18" ..ottt sttt e st e e s s sa e e e e s s sae e e s s saeaaenan 2
11 11098-G6 LOCK NUT, 5/16 - 18 .eeeee e cctee e see s eeeveee s e see e ssee s sne e sse s snsa e s ee s sneeens 1
12
13 70483-GO1 SPACER ... e e st e e e e sarraeaesnanes 1
14 00559-G8 WASHER, 5/18" ..ottt sttt e st e e s s sa e e e e s s sae e e s s saeaaenan 2
15 11098-G6 LOCK NUT, 5/18 - 18 ...t st re et se e st e nes 2
16
17 18292-G1 CLAMP e e et e e e s e e e s st e e e e s g ee e e e narae e e e nanrraeaennane 2
18
19 27183-GO01 TUBING, 1/4" I.D. X 1/2" O.D. (BULK, 1 FT. INCREMENTS).......cceecirerrerirrcnd AR
20
21 22280-G1 VINYL TRIM, (BULK) ....oetteeeeieteeeieee e sieaeste et e sttt sressassessessanneeneas AR
22
23
24 18292-G1 O 0 S 6
25 493629 L I I S 1
26 808656 FUEL PUMP ..ttt ettt sttt e s e e s e a e s s a e s aenasneaas 1

Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

MR WAS™> numbers from this manual. Enter the part number into
r( I‘é {) af\" . our search box and it will find the part you are looking for. HERE

REAR AXLE Gasoline Vehicle

—> https://CartPros.com/f.html

N

1 - Includes ltems 2 - 27

Front

20 - Includes Items 22 - 24
21 - Includes Items 22 - 25

Page L-1 Service Parts Manual ﬂ CARTPROS
0¥0 .



DID YOU CartPros directs you to the right part using the part
' 'd (} A . -j numbers from this manual. Enter the part number into GET STARTED
r{l .‘! our search box and it will find the part you are looking for. HERE

Gasoline Vehicle REAR AXLE

—> https://CartPros.com/f.html

N

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 75945-G01 REAR AXLE (INCLUDES ITEMS 2 - 27 ...ttt 1
2 26823-G01 FLANGED BOLT, M8 X 1.25 X 100 MM LG .....cooriirrerre e 5
3 26824-G01 FLANGED BOLT, M8 X 1.25 X 11O MMLG ...c.corriirrerre e 3
4 72052-G01 FLANGED BOLT, M8 X 1.25 X 130 MM LG ......ooiiiiieiinee e 1
5 28724-G01 FLANGED NUT, M8 X 1.25..... ettt s 9
6 26761-G01 INPUT SHAFT SEAL ..ot s 1
7 26762-G01 SHIFTER SHAFT SEAL ..ot e san e s e 1
8 28720-G01 AXLE SHAFT SEAL ...ttt e 2
9
10
11 26768-G01 OIL CHECK PLUG ...t 1
12 26769-G01 GASKET, B MM ...ttt e e s e eeas 1
13 26770-G01 OIL DRAIN PLUG ...ttt e e 1
14 26771-G01 GASKET, 14 MM ..ottt e s se e e 1
15 26772-G01 OIL FILLER PLUG .....ooireiereere ettt 1
16
17
18 28704-G01 AXLE TUBE (DRIVER SIDE) ....cccetieeiretrirenerrcre e esee e 1
19 28705-G01 AXLE TUBE (PASSENGER SIDE) ....corvrtiirirriirerrecerreeese e 1
20 28701-G01 AXLE SHAFT (DRIVER SIDE) (INCLUDES ITEMS 22 - 24) .......ccoceveuenee. 1
21 28702-G01 AXLE SHAFT (PASSENGER SIDE) (INCLUDES ITEMS 22 - 25)................ 1
22 28707-G01 SNAP RING, 30 MM.....cociiiiiirriic s 1
23 28708-G01 COLLAR, 30 X 20 MM ..ot 1
24 28703-G01 BALL BEARING ...ttt e e s 2
25 28719-G01 SEAL COLLAR ...ttt e 1
26 28706-G01 SNAP RING, 55 MM .....ooiiiiiiririrerer e e s se e e 4
27 72260-G01 FLANGED BOLT, M10 X 1.5 X 23 MM....c.oiriiirrecrreerre e e 10
28
29
30

Service Parts Manual L CARTPROS
0v0 '



DID YOU

KNO

N

;j,‘;-j numbers from this manual. Enter the part number into
.

CartPros directs you to the right part using the part GET STARTED
our search box and it will find the part you are looking for. HERE

—> https://CartPros.com/f.html

REAR AXLE

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 75653-G01 DIFFERENTIAL LOCK CABLE (INCLUDES HARDWARE)......c.ccceccvrivrerriennnnd 1
32 71003-G03 ‘JRETAINER NUT ...ttt ntee e e e e e e e e e s sneaeae s e e e e s n s 2
33 75697-G01 e I I USSR 1
34 18464-G1 SCREW, #8 - 18 X 7/8" LG .eueiiiee ittt ettt et eetee e s seee e e e s seeeee e e 2
35 00565-G4 LOCK WASHER, #8........ueteeieieeee et ettt se st se e e s e s s ee s e 2
36
37 75941-G01 BRACGKET ...ttt ettt e et e e e s et e e e e et e e e e e eare e e s e e ennaeens 1
38 75048-G01 SPACER, 172" ...ttt et e e e s eeee e eanes 1
39 26826-G01 LOCK WASHER, 8 MM ...ttt ciirieecte e e e e e e ar e ne e e s e s e e ae e n e 2
40 26827-G01 NUT, M8 X 1.25 MM ...ttt tee e eee e e e e e e e s nar e e ae s e e e e s e 2
41
42 75942-G01 DIFFERENTIAL LINK....oeereereei ettt s s v rvenee s er e s s s e s se s s e nenereeee e e s e s 1
43 00426-G8 BOLT, 3/8 - 168 X 1" LG uieeiiiiie et etr e e etee e eee e e s e e e e s nassneneae s e e e e s n e 2
44 00560-G1 WASHER, 3/8" ..ottt ite e e e e e e e e e e e e e e e e e s sseeaeaeaeaaeaesssnsnnansnna 2
45 11098-G5 107 S [ I 7 T - TP 2
46
47
48 75620-G01 DIFFERENTIAL LOCK CABLE BRACKET ... ececiviinieeee e e 1
49 75813-G01 L0 1V T 1
50 26830-G01 LOCK NUT, M8 X 1.25 MM ......eeeiiieceie ettt 1
51 10386-G3 CLEVIS PIN, 5/168" X 13/16" LGttt e eitienieeee e e s e e aae s 1
52 10387-G3 COTTER PIN, 3/32" X 3/4" LGi.cocei oot ecciienieeae e e e e e e aae s 1
53
54 72349-G01 DIFFERENTIAL SKID PLATE ..ottt ettt e s e 1

Page L-3 Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow\, numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
&  oursearch boxand it will find the part you are looking for. HERE

Gasoline Vehicle REAR AXLE

N

Service Parts Manual %CA RTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

i PA {) g"i §*» numbers from this manual. Enter the part number into
r( 'J . our search box and it will find the part you are looking for. HERE

REAR SUSPENSION Gasoline Vehicle

—> https://CartPros.com/f.html

N

\CS

Front of Vehicle

Axle Section

Page M-1 Service Parts Manual FLACARTPROS
0Y0 '



DID YOU

KNO

N

;j,‘;-j numbers from this manual. Enter the part number into
.

CartPros directs you to the right part using the part GET STARTED
our search box and it will find the part you are looking for. HERE

—> https://CartPros.com/f.html

Gasoline Vehicle REAR SUSPENSION

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTy.
1 75721-G01 | HEAVY DUTY LEAF SPRING ........voeeieeeeeeeesseeessseesssssessseessessssesesssssssessnsesanes 2
2
3 75565-G02 | SHOCK/STOP MOUNT (PASSENGER SIDE)........orioveroreeerereerereserssesereresnen 1
4 75565-G01 | SHOCK/STOP MOUNT (DRIVER SIDE) ......coiveeeeeeseseeseseeseneesenesesssseesenesesnee 1
5 70492-G01 | RUBBER BUMPER ........oorveeeseeesseessseeesnesessseesssesesessesssseesessssssssssssessenese e 2
6 00968-G01 | LOCK WASHER, 10 MM........oooremerereereeeereresessesesseresesseesseseseseesesesesesesserese e 2
7 00974-G0T | NUT, MI0 X 1.5 woooeeeeeeeeseeseseeeseseeseseseseesesesessssnesesesssses e sessssensssasseesenese e 2
8
9
10
11 72618-G0T | U BOLT, B/8 - 16 coeueeeeeeeeeseeeseseeesesesessesessesesssesesssssssssssesessssessssesesssssssesensesenes 4
12 | 00560-G1 WASHER, 3/8" .....ooorveieeeeeeveeseseseseseesesssessessssssssssesassssssses s sesssssssssessssseseseseees 8
13 11098-G5 LOCK NUT, 3/8 = 16 .eorveeeoeeereveeeeeeeesesseessesseseesesessesesessasessssssesssesessesesessesesessens 8
14
15
16 14158-G1 SHOULDER BOLT, 3/8 - 16 X 3 1/4" LGi..coorvveereeesereeeseeeeesseeessssessseeessesseseneenn 2
17 12262-G1 LOCK NUT, 3/8 = 16 .eorveeeoeeereveeeeeeeesesseessesseseesesessesesessasessssssesssesessesesessesesessens 2
18
19 | 70291-GO1 | FLANGED BUSHING ........ociveeeeeeeseseesesee s sess e seeeesnesesessessnesessssesses s 12
20 | 70289-G02 | SPACER......ooiiieeeeeeeeseseeeseseeseseeesseseseesessssse s s es e ses e sees e senes e sesenene e 4
21 00429-G4 BOLT, 3/8 = 18 X 3 1/2" LGi.vvevrveeeeeeereeresesseosereesesessesesessesesessssesssesessesessssesessssens 4
22 | 70290-G01 | SHACKLE PLATE ....ooooreeoeeeerereeeseeressesesssesesessessseseses s assesesesessesesssesessenenesnees 4
23 11098-G5 LOCK NUT, 8/8 = 16 wevrveeereeesseeeeeseeseseesss e senesssssssssesessasssssessessnesesssssssssesesssenas 4
24
25 | 70324-GO1 | SHOCK ABSORBER .........vverreveeereeesreresesesossesessssesessesses s sssssseseasasessesesesanes 2
26 10435-G1 SHOCK ABSORBER WASHER .........o.ooveereresesveeseresesseseeseesessesesss e esessseneeon 8
27 10194-G1 RUBBER BUSHING .....cocorveeeveeeeseessseessseesssseesssssesesesssssssesssesasnssssessessssesesssenas 8
28 | 00532-G6 NUT, B/8 = 24 ....ooooeeeeeeeeeeeseseesseesesene s ses e sese e essssness e snsse s sses s sense 4

Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

i PA {) g"i §*» numbers from this manual. Enter the part number into
r( 'J . our search box and it will find the part you are looking for. HERE

SEATING Gasoline Vehicle

—> https://CartPros.com/f.html

N

1 - Includes ltems 3 - 8
2 - Includes ltems 5 - 10
15 - Includes ltems 16 - 21

|

|
Part of 6 | |
Seat | S
Frame | |

| 12 A

| 11

Page N-1 Service Parts Manual FLACARTPROS
0Y0 '



Gasollne Vehlcle SEATING
N

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 75880-G*** SEAT BOTTOM (DRIVER SIDE) (INCLUDES ITEMS 3 - 8)....ceeeiieceeeceeeee 1
2 75881-G*** SEAT BOTTOM (PASSENGER SIDE) (INCLUDES ITEMS 5-10) ...ccccevveenenee. 1
3 75833-G*** SEAT BOTTOM CUSHION (DRIVER SIDE) .....ooceeeiieeeneeee e 1
4 71702-G01 HIP RESTRAINT (DRIVER SIDE).....ccciioeiee e 1
5 75847-G01 HINGE ...t a e e s e e e s e e s e e e e e e nannes 1
6 16705-G1 SCREW, 174 - 20 X 1" LG eeercceee e reeeeceeescveresee s seeeseee e ssae e e s e s ee e snee e 8
7 17074-G1 RUBBER PAD .......uooiitieieieeese et eteeesesaaesae e seaae e ssessaseseestesasssssessassssneas 2
8 71204-G01 BOLT, 1/4 - 20 X 7/8" LG coei ittt et ene s 4
9 75884-G*** SEAT BOTTOM CUSHION (PASSENGER SIDE).......cccoooniiiireeeeeee e 1
10 71701-GO1 HIP RESTRAINT (PASSENGER SIDE) .......ooiiiiiiee e 1
11 75848-G01 SEAT PROP ...ttt e e s e e e ne e e e e e e e s e anes 1
12 00592-G6 SCREW, #12 - 14 X 3/4" LG ..ottt et see e se e ee e e 2
13 10570-G11 RIVET, 3/16" X 3/4" LG (STAINLESS) ...ccueiireree et 8
14
15 75849-G*** SEAT BACK (INCLUDES ITEMS 16 - 21)...iicieieece e 1
16 75840-G*** SEAT BACK CUSHION ...ttt e 2
17 75841-G01 SEAT BACK PLATE ...ttt s e e 1
18 16705-G3 SCREW, 1/4 - 20 X 3/4" LGi.eeuee ettt s 4
19 00565-G7 LOCK WASHER, 1/4".... oottt et st eeas 8
20 75900-G01 SEAT BACK SUPPORT ...ttt e 2
21 16705-G1 SCREW, 174 - 20 X 1" LG eeercceee e reeeeceeescveresee s seeeseee e ssae e e s e s ee e snee e 4
22
23 75901-G01 BRACKET ...ttt et e s e e s s a e s e e a e s e e anea e e e e aanes 2
24 13728-G1 BUMPER ...ttt ettt e e s e e e s e e e e e sae e e e e e e e ae e e e nanneaas 2
25 00559-G5 LT | =1 TR S 2
26 14601-G1 RIVET, 3/16" X 13/168" LG ...oeereceie e secere et e e s seee s ssne e e eessveeesnene s ssee e e 2
27
28 01006-GO1 BOLT, 3/8 - 16 X 1 /4" LG ettt et s 4
29 00560-G1 WASHER, 3/8" ... ettt e st e st e e e e s aae e e s s e e enee e s sreeeennes 4
30 11098-G5 LOCK NUT, 3/8 = 16 ..eeeeiieeeieeee ettt st s re st se e e e e 4

Service Parts Manual

ZLCARTPROS




DID YOU CartPros directs you to the right part using the part GET STARTED

MR WAS™> numbers from this manual. Enter the part number into
r( I‘é {) af\" . our search box and it will find the part you are looking for. HERE

STARTER / GENERATOR Gasoline Vehicle

—> https://CartPros.com/f.html

N

1 - Includes ltems 2 - 43

2 - Includes ltems 3- 5

9 - Includes ltems 10 - 13
17 - Includes Items 18 - 23
25 - Includes ltems 26 - 28
32 - Includes Items 33 - 37
40 - Includes ltems 41 - 43

Page P-1 Service Parts Manual FLCARTPROS
0¥ '



DID YOU

KNOW?

Gasoline Vehicle STARTER / GENERATOR

N

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into GET STARTED
our search box and it will find the part you are looking for. HERE

—> https://CartPros.com/f.html

REAR VIEW

-y /

et

o ///

Service Parts Manual L CARTPROS
20Y0 '



DID YOU CartPros directs you to the right part using the part
' 'd (} A . -j numbers from this manual. Enter the part number into GET STARTED
r{l .‘! our search box and it will find the part you are looking for. HERE

STARTER / GENERATOR Gasoline Vehicle

—> https://CartPros.com/f.html

N

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 27065-G01 STARTER / GENERATOR (INCLUDES ITEMS 2 - 43)......ccvnrereccre e 1
2 26870-GO01 ARMATURE (INCLUDES ITEMS 3 - 5) ..ot 1
3 26871-G01 REAR BALL BEARING ..ot 1
4 26872-G01 FRONT BALL BEARING ......cccoiiireerreerercerereee e e 1
5 26873-G01 BEARING HOLDER .......cceiiieieereeecrereerre e 1
6
7
8 26875-G01 FIELD COIL .ottt s e 1
9 26876-G01 INSULATING BRUSH ASSEMBLY (‘F’) (INCLUDES ITEMS 10 - 13)........... 2
10 ¥ NU T e e e e e e e ern e e 2
11 * LOCK WASHER ...t e e s 2
12 * WASHER. ... e e e 2
13 ¥ INSULATOR ..ottt st nnne e 1
14 26877-G01 POLE CORE SETSCREW ...t e s 4
15 26878-G01 FRONT COVER ...ttt s e 1
16 27879-G01 REAR COVER ..ottt 1
17 26880-G01 TERMINAL ASSEMBLY (‘A’) (INCLUDES ITEMS 18 - 23) ....ccceveveiieereceee 2
18 ¥ TERMINAL ..ottt e 2
19 * INSULATOR ...ttt e s ee e san e esne e 2
20 * INSULATOR ...ttt e s ee e san e esne e 2
21 ¥ WASHER ...t 4
22 ¥ LOCK WASHER ... e s e 4
23 * NU T e s e s e e 4
24
25 26881-G01 BRUSH HOLDER ASSEMBLY (INCLUDES ITEMS 26 - 28) ........ccccceveeeneens 1
26 26658-G01 BRUSHL. ...t e e e s 4
27 26882-G01 BRUSH SPRING ..ot eee e 4
28 26883-G01 BRUSH CONNECTOR.......coct et 2
29
30 26884-G01 KB e e e e e ern e e 1

Page P-3 Service Parts Manual FLCARTPROS
0¥ '



DID YOU CartPros directs you to the right part using the part GET STARTED

B LALF numbers from this manual. Enter the part number into
r( f‘é {) "f\" ? our search box and it will find the part you are looking for. HERE

Gasoline Vehicle STARTER / GENERATOR

—> https://CartPros.com/f.html

N

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QY.
31 * PULLEY ..o eeeeeeeseeesseeeseeeesesessees e esesesesssesseseseseeseseessseseeeesessenes 1
32 | 26886-GO1 PULLEY HARDWARE KIT (INCLUDES ITEMS 33 - 37)...c.rveeerreereerennee 1
33 - NUT oo eee e e e s eee e ses e s seesesese e ses s seeseseseeseeess e seenenes 1
34 * LOCK WASHER ......oeeeeeeveeeeeeeveeeseeesseeeseesesesesesessesesessesesmseseseeseseseene 1
35 * X0y =1 A 3
36 - SOREW ..o e eeeeeee s eese s seeseseseesenes e seeseseeeesenessees 4
37 * X0y =1 A 2
38 | 26887-GO1 BRUSH 1 COVER ...oooeveeeoeeeeeeseeeeeeeseeseseesesesesseseseesesessessees e seessseeeesesesneoes 3
39 | 26888-GO1 BRUSH 2 COVER ...orcveeeoeeeeeeeseeeeeeeeseeseeeseesssesseeseeseseseessees e seessseeeesesessenes 2
40 | 26889-GO1 BOLT AND WASHER ASSEMBLY (INCLUDES ITEMS 41 - 43)................... 2
41 * =0 OSSOSO 2
42 * LOCK WASHER ......oeeeeeeveeeeeeeveeeseeesseeeseesesesesesessesesessesesmseseseeseseseene 2
43 - WASHER ....coeeeveeeseeeeeeeseeseeeeeeseeseseeseesesesseseeesseesseseseseseessseeeeseessseseen 2
44
45
46
47
48 | 75705-G01 | FRONT STARTER BRACKET ...oocoooeeeeeseeseeeeesesesseesseseseesessessseessessseseesenesnees 1
49 | 00462-G7 1O R ZA TR /- ul X c P 2
50 | 00566-G2 LOCK WASHER, 7/16" ....ceveeeoeeeveeeseeeeeessseeereesesesessessessesessessses e seesesesessseesrenes 2
51
52 | 00439-G2 1O M IETA TR D G IR 1l K T T 1
53 | 00559-G8 WASHER, 5/16" ....ooooeeveeeseeeereesessevereeseeessesesesseseseesssessesesesseseseseseseesesessesereesene 2
54 | 11098-G6 LOCK NUT, 5/16 = 18 .o veeereeveoeseeeereeeseeseveseeseeessessesseseseesssesesssessesesessesesens 1
55
56 | 75792-GO1 | BOLT, 1/2-13 X 1 1/2" LG WITH THREAD LOCK w...cooermreeereeereeeeseeeneeresennee 1
57
58
59
60 | 75690-G1 STARTER/GENERATOR BELT ... vvveeoeseeeeeeseeeeseesesesseeeeeseessseeseseseesesesseseseeseen 1

Service Parts Manual L CARTPROS
0v0 '



DID YOU CartPros directs you to the right part using the part GET STARTED

i PA {) g"i §*» numbers from this manual. Enter the part number into
r( 'J . our search box and it will find the part you are looking for. HERE

STARTER / GENERATOR Gasoline Vehicle

—> https://CartPros.com/f.html

N

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.

61

62 | 75706-GO1 | REAR STARTER BRACKET ... ioeeeeereeeeesesesseeseeseseseesesesseesesseseseesseeneeesesnenes 1
63 | 75746-GOT | BOLT, M8 - 1.25 X 20MM ......coummreeeeeeereeeeesseesseesseseeeseesesesseesesseseseesseeneeeeseeneees 2
64

65 | 00631-G2 BOLT, 1/2 = 13 X 2 /4" LG eerrreveeeereseeeeeereseeeereeseseeeesesessesesesseseeesseeseesesesessesesnenns 1
66 | 00566-G3 LOCK WASHER, 1/2" ..o veeeeeeeeeeeseeeseeeseeseeeseessees s sesseseseesseess e seeseseseesssensees 1
67 | 00560-G3 WASHER, 1/2" o oeooeeeeeeeeseeeeeseseevereeseees e seresesesseeesesseseseseseseenesesserereesene 1
B8 | 75562-G0T | SPACER ... oooeeeooooeeeeoossesereseseeeeseeseesesessesssesseesesseseseesesessesseseeseseesseeseeesesrenes 1

Page P-5 Service Parts Manual FLCARTPROS
0¥ '



DID YOU CartPros directs you to the right part using the part
KN owﬂ, numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPrOS.Com/f.html
&  oursearch boxand it will find the part you are looking for. HERE

Gasoline Vehicle STARTER / GENERATOR

N

Service Parts Manual %CA RTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

i PA {) g"i §*» numbers from this manual. Enter the part number into
r( 'J . our search box and it will find the part you are looking for. HERE

STEERING Gasoline Vehicle

—> https://CartPros.com/f.html

N

1 - Includes ltems 2 - 34

2 - Includes ltems 3 - 6
20 - Includes Items 21 - 28
36 - Includes ltems 37 - 48
45 - Includes Items 46 - 48

Y&

Front of Vehicle

- VAN STEERING SHAFT AND COLUMN

15 RACK, BELLOWS AND TENSIONER

Page Q-1 Service Parts Manual ﬂ c ARTPROS
0Y0 :



DID YOU CartPros directs you to the right part using the part
B () J-j numbers from this manual. Enter the part number into GET STARTED ﬁ— https://CartPros.com/f.htmI
K, r‘a v . our search box and it will find the part you are looking for. HERE

Gasoline Vehicle STEERING

N

IDLER, TIE RODS AND MOUNTING

To Passenger Side
Front Spindle

Front Spindle

E\ To Driver Side
4

Service Parts Manual L CARTPROS
070



DID YOU

KNOW?

CartPros directs you to the right part using the part
§J*» numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

STEERING

N

G“:’;:'E‘TED—)- https://CartPros.com/f.html

Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 70723-G02 STEERING BOX ASSEMBLY (COMPLETE) (INCLUDES ITEMS 2 - 34) .......... 1
2 75364-G01 STEERING HOUSING (INCLUDES ITEMS 3 - 6)..cccveveceerveeeeeeee e 1
3 * SLEEVE BEARING .......cottiicee et erree st e e e se e s s e s s 1
4 * SLEEVE BEARING ...ttt 1
5 * FLANGED BEARING .........cotiiiiiiiii sttt ee e e e e 1
6 10389-G3 GREASE FITTING, STRAIGHT ..o s 1
7
8 00426-G6 BOLT, 3/8 - 18 X 3/4" LG ..etteiiiciiieeeecciiie e e seiite e e strae e e sesnee e s s seeae e e sannaea e s nan 2
9 18456-G1 GREASE FITTING, 90°.....eooieierereeereeeemenesersseseesssessssssssssssssnssssssssssssrnssens 1
10 70177-G01 RACK GUIDE COVER ...t ertreseeeeesreesee s svesssee s s sveeesee e s svee s e 1
11 70225-G01 LT 4 = PR URT 1
12 70178-G01 COMPRESSION SPRING ......coiiiiiitin ettt s 1
13 70179-G01 RACK GUIDE ....ccoioieectee e ceeete s st e es e e see e see s ssvee e s s e s s er e sseeesnene s s sereenes 1
14 11391-G1 HOSE CLAMP, 1 1/4" ..ottt e ssee e e s e s s e s s sre e e 1
15 70041-G01 RACK COVER ...ttt ettt e e e e s seaa e s 1
16 11391-G1 HOSE CLAMP, 1 /4" ... oottt 1
17 70183-G01 BELLOWS ...ttt et e st s s et s e sn e sae e s e s nee e saneeens 1
18 11391-G5 HOSE CLAMP, 3/4" ... eeeeeeeeeeeeeeeseeee e s e ssee s sseessee e s sreeanee e s sneesenes 1
19
20 70724-G01 STEERING GEAR KIT (INCLUDES ITEMS 21 - 28)...ccccocvuieiiiiiicienncineennn. 1
21 70717-G01 GEAR PINION ...ttt vtee e svee e s s e e s s e s e e s s e e 1
22 15112-G1 BALL BEARING .......oooiioieeceiie e sstee e eeessee s see e s e s s s e nae e ssn s s en 1
23 70190-GO1 EXTERNAL RETAINING RING ..ottt scnee e 1
24 70718-G01 STEERING RACK ... .ttt ettt e e e e s s 1
25 70192-G01 RACK BALL END .....oooiiiieeeee et s e ssee s seee s s sne e e e s 1
26 00544-G8 NUT, 7/16 = 20 ooeeiie ettt st st s re e s e e e ssen e e sane 1
27 18456-G1 GREASE FITTING, 90 ... oottt e ettt ae e 1
28 70466-G01 RETAINER ...ttt e e e e e e s st e e e e ae e e e nans 1
29
30 70184-G01 IDLER ..ottt 1

Page Q-3 Service Parts Manual

ZLCARTPROS




DID YOU

KNO

N

CartPros directs you to the right part using the part GET STARTED

WP e T mae o _htipsiiCartPros.com/fhim
Gasoline Vehicle STEERING

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy.

31 70216-G01 THRUST WASHER, 1 1/2" ..ottt e s e 1
32 70195-G01 THRUST WASHER, 7/8" .....ooeeeeeeeeeeeeeeeeeee e seeeesseseeseese s sesseesse e seennnens 1
33 00734-G6 (@107 G VLU B S R 1
34 00798-G8 COTTER PIN, 5/32" X 1 3/4" LG ..cuveeeuieeeeesieeese e siesae s see e e ssesse e s ens 1
35
36 70360-GO1 STEERING SHAFT/COLUMN KIT (INCLUDES ITEMS 37 - 48) ..c.eecveieeeeenee 1
37 14322-G6 STEERING SHARFT ...ttt ettt st see e nrenns 1
38 70558-G01 070 10 | o I | S 1
39 00550-G1 LOCK NUT, 1/4 = 20...cueiseeeeeereereenreeeseeeese e eeeseesaesessesessessesseseesesseseesses 2
40 70227-G01 SCREW, 1/4 - 20 X 7/8" LGi..eeeccceeeeeeeeeceeeveeeestessaieeeseeeessseneessneesseeessneeenns 2
41 70223-G01 GASKE T ittt e e s e e e e sr e e e e e st e e e e e s e e ae e e naareeaeenans 1
42 00876-G2 BOLT, 3/8 - 16 X 1 1/4" LG WITH PATCHLOCK .....cccoceirieieee e 3
43 00878-G1 LOCK WASHER, 3/8".... .o ceoereereenreee st eeeseeseesesseseeses e seesesneseesnes 3
44 70466-G01 RETAINER......o ottt st 1
45 28633-G01 STEERING COLUMN KIT (INCLUDES ITEMS 46 - 48) .....occveveereeeereeen 1
46 * STEERING COLUMN .....coooiiiiiieiieiecerieee et se s see e 1
47 28569-G01 STEERING COLUMN BUSHING ........ccccoerrirererreriesierereenie e seeeees 1
48 01022-G01 SCREW, #6 - 20 X 5/16" LG ..eoueveereeeererieiereereeeesieseseesse s seesse e seeeees 1
49
50
51 00470-G4 BOLT, 7/16 - 20 X 2 1/2" LGi.eeiiceeeecee s cee et seee s e seeessee s sneesseee s snse s ee s sneeenns 1
52 00734-G3 K10 G N O T T 1
53 01033-GO1 BOLT, 7/16 - 14 X 1 1/4" LG WITH PATCHLOCK ..ottt 2
54 00566-G2 LOCK WASHER, 7/16" ...t e eeeeeeeeeeseeee e sesnce st aeseaaes e e e ssesae e stessesnesnessesnens 3
55
56
57
58 71146-G01 STEERING WHEEL .......c.eiiie ettt sttt see s e 1
59 71949-G01 HUB COVER ...ttt et e s ee e s st e s s s s rae e s e e snne e s e e e e s sneens 1
60

Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

B LALF numbers from this manual. Enter the part number into
r( f‘é {) "f\" ? our search box and it will find the part you are looking for. HERE

STEERING

N

—> https://CartPros.com/f.html

Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61 71147-GO1 COVER e et e e a e e e 1
62 71047-G01 | LABEL (E-Z-GO) crveoeeeeeeeeeeeeeeee e eeeseee e seseseees s seeeseseseeseeeesenesssese e enens 1
63 74405-G0T | LABEL (CUSHMAN).......oveoeveeereeeseeeeseeeeeeseeeeseseeeessesesessesseseeesessesesesesssseeseseneseees 1
64 14390-G2 LOCK NUT, B5/8 - 18 ..ottt te s e s e e s s e s e e s s naeaa e s 1
65
66
67 70904-G04 TIE ROD ASSEMBLY (INCLUDES ITEMS 68 - 72)....cvtiiiicciieeeesiineeeesieneee e 2
68 70855-G03 THREADED ROD (10 1/8" LG) «.eoeiie ittt 1
69 70902-G01 TIE ROD END (LEFT HAND THREADS) ......cceiiier vt rcee e 1
70 01069-G01 JAM NUT, M12 X 1.25-05 (LEFT HAND THREADS) .....ccccvvecvreerrerceee e 1
71 70902-G02 TIE ROD END (RIGHT HAND THREADS) ......ccooiiiieiitte e 1
72 01069-G02 JAM NUT, M12 X 1.25-05 (RIGHT HAND THREADS).......ccccoceeiieriirie e 1
73
74 00734-G1 LOCK NUT, 7/168 - 14 ..ottt ettt e st e st e s e s s e s e s snne e e s 4
75
76
77 50209-G2 SLOTTED NUT, 7/16 = 20..cicceeeeeeeeeeteeeeteeeseee e sveesseee s ssveesseessssseesenanessssnessnnnns 1
78 10387-G2 COTTER PIN, 3/32" X 1" LGiuueeiieieevceeee e rsee e sesssee e s svee e s s sesve e s e nenessne s snnne s 1

Page Q-5 Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow\, numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
&  oursearch boxand it will find the part you are looking for. HERE

Gasoline Vehicle STEERING

N

Service Parts Manual %CARTPROS



DID YOU

KNOW?

N

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

TRUCK BED

GETSTARTED _5,_  https://CartPros.com/f.html

Gasoline Vehicle

1 - Includes ltems 2 - 38

Page R-1

Service Parts Manual

ZLCARTPROS



TRUCK BED

—> https://CartPros.com/f.html

GET STARTED
HERE

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

Gasoline Vehicle

S
5 >
5 2
An_,.mw
£ ICI
S ET G
= 2m g
= = 5
HMmd
WB.._nA
n £
OB ) /Rf
' A E))
‘\\\\\\\\\M\\%\\\ m
A

P

)
)

XX
N
§\\\\\

DID YOU
KNOW?

(o)

ZACARTPROS

Service Parts Manual




—> https://CartPros.com/f.html

GET STARTED
HERE

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

W?

%

DID YOU
KNO

Gasoline Vehicle

TRUCK BED

79 - Includes Items 80 - 83

(o)

ZACARTPROS

Service Parts Manual

Page R-3



DID YOU

CartPros directs you to the right part using the part GET STARTED

KNOW? e i ren i ve s semiingtor  WERE > _upsi/iCartPros.com/f.ntml
Gasoline Vehicle TRUCK BED
N

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy.

1 71711-GO1 TRUCK BED ASSEMBLY (40") (INCLUDES ITEMS 2 - 38) ....cccceevverrreeneeneenens 1
2 71719-GO1 BED FRAME. ...ttt s 1
3 71714-GO1 SIDE PANEL (PASSENGER SIDE)......ccccerirriinererrerneeseseeseese e seessesseseeees 1
4 71714-G02 SIDE PANEL (DRIVER SIDE) .....ccoteieeieiereesietesesie st sees e see e 1
5 16705-G3 SCREW, 1/4 - 20 X 3/4" LGi.ueoveeeeeeeieeieteeesieeese e siesaeseseesses e e ssessasasssenns 10
6 00915-G1 BONDED WASHER, 1/4" ..ottt seeee s e e seese e e enes 10
7 00559-G7 WASHER, /4" ...ttt e e s e e s sae e e s s sneeaes 10
8 14390-G4 LOCK NUT, 174 - 20, ettt ettt ene e ae s a e e 10
9 14601-G8 RIVET, 3/8" X 7/16" LG (ALUMINUM) ........ccerrrrireienerrnereereeneese e seenne e 2
10
11 71717-GO1 END CAP, 1 ettt a e e s e e e s e e naeaae s e anes 2
12 16705-G6 SCREW, 1/4 - 20 X 1 3/4" LGi...eoeeeeeeeeieteeesieeete ettt e e sne s e 4
13 00915-G1 BONDED WASHER, 1/4" ...ttt see s see s e s e e s s s e 8
14 14390-G4 LOCK NUT, 1/4 = 20....eeeie e eseeeeceeereeessteessreessee s sne s s e e s sveeaseee s sseessnes 4
15
16 71837-GO1 POST (PASSENGER SIDE)......c.cctiieiieieeeneeteteseesieee st sie e sae e ees 1
17 71837-G02 POST (DRIVER SIDE) ....ccviiireereenteeereerree e seeeessesessesses e seessesseseesnes 1
18 71718-G01 N Y s e 2
19 01074-GO1 SCREW, 3/8 - 16 X 3/4" LGi...cveeeeeieieeieteseesieeese e stesae e see e sse e sne e nnas 4
20 11027-G5 LOCK NUT, 3/8 - 16, ciieeei et eceete et ene e e e s sena e e 4
21 71838-G01 BUMPER ...ttt sttt e s st e e s e e s e e e e saneaee e e s sane 2
22 16705-G3 SCREW, 174 - 20 X 3/4" LGi..ceccceeeeeeeeeceeeeceeeseeeseeeseee s ssaeee s ssneesseeeesneeenns 4
23 00915-G1 BONDED WASHER, 1/4" .....uooieeeeeeeetieteeesesee e e sieae e ses e sassresse e e nnas 4
24 00559-G7 WASHER, /4" ...ttt e e s e e s sae e e s s sneeaes 4
25 14390-G4 LOCK NUT, 1/4 = 20....eeeie e eseeeeceeereeessteessreessee s sne s s e e s sveeaseee s sseessnes 4
26
27 71732-G01 TAILGATE . ...ttt ettt ettt et e st ae e e s s e e e e s sae e e e s sae e e s s nsneeaean 1
28 27666-G01 HINGE ...t a e e s e e e s e e s e e e e e e nannes 2
29 01002-G08 SCREW, 1/4 - 20 X 1" LGiueeiireeeeeieer e seeeesse e seesse s seeses e seene e e enes 4
30 00559-G7 B NS | =1 T T 4

Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED
B 83 fi hi I Ei h 18] N
KNOW? | ir ontemmc o fopsindc s =y~ P _nitps://CartPros.com/f.html
TRUCK BED Gasoline Vehicle
N

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 14390-G4 LOCK NUT, /4 - 20, ettt ettt e e e e s neaa e e 4
32 71748-G01 TAILGATE KEEPER ..ottt e s s e s n 1
33 16705-G3 SCREW, 174 - 20 X 3/4" LGi...eeei e et et stee e et s ssvee e e s s s 1
34 00559-G7 WASHER, /4" ...ttt e a e s e 1
35 14390-G4 LOCK NUT, /4 - 20, ettt ettt e e e e s neaa e e 1
36 71083-G01 TAILGATE CABLE .......co oottt s 2
37 00106-G6 SELF-THREADING SCREW, #12 - 24 X 3/4" LG ....eivirieeeenncieee s 2
38 00915-G1 BONDED WASHER, 1/4" ...ttt siete et e e e s sere e ssr e e 2
39
40 35978-G01 LABEL (WORKHORSE).......cciticiiectieeceecsteeseseessseeesssveessneessseeesssssessesessseesnns 1
41 74341-G01 LABEL (WORKHORSE), CAMO ..ottt 1
42 74343-G03 LABEL (ST 480), BROWN ...ttt s s 1
43 74411-G01 | LABEL (CUSHMAN).......cveeeveeeeeeeseeeeeereeeeeeeseseeosssesesesseseeseeesessesesesesssseeseseneseees 1
44
45 70396-G01 =] =] o AV @ PR SR 2
46 00764-G2 CARRIAGE BOLT, 5/18 - 18 X 1" LGi....cciie ettt 6
47 00559-G8 LT | = TR R 6
48 11098-G6 LOCK NUT, 5/16 - 18 .eiee e sctre e etesste e s st e st e sssaee s s seee s e s snne e e e e sanneeen 6
49 70291-G01 FLANGED BUSHING ..ottt ittt s e 4
50 21682-G1 CLEVIS PIN, 1/2" X 2 7/8" LGi...cocciieee e ecitiee e scitee e seeee e e seiee e e ssaeea s e saeeesnane 2
51 21683-G1 COTTER PIN, 15/32" X 2 11/16" LGi..eeeeoeeereee e eee s s 2
52
53 74165-G01 CIRCUIT BREAKER MOUNTING BRACKET ......coiiiiiei et 1
54 21320-G3 CIRCUIT BREAKER, 30 AMP, 12V ...ttt 1
55 00150-G4 SCREW, #10 - 24 X 1/2" LG oottt srtee s see e e s s sns e s s 2
56 00565-G5 LOCK WASHER, #10 ... ueiiicceiiecee et ctrssee e st e s e sssee s s seee s e s snne e e sanneens 2
57 00526-G3 NUT, #10 - 24 .ottt e e s e e s s e ae e e e e e naanes 2
58 25976-G14 14 GAWIRE (RED 5") ..ttt ettt sttt sttt e s e e s e s ea s 1
59
60 27680-G01 TOGGLE SWITCH ...ttt e st s e s s e e e s sre e e enes 1

Page R-5 Service Parts Manual

ZLCARTPROS




DID YOU

CartPros directs you to the right part using the part GET STARTED

KN OV e mm P _hitpsJiCartPros.com/f-himl
Gasoline Vehicle TRUCK BED
N

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy.

61 27447-GO1 TOGGLE GUARD ...ttt ae st sttt sre s aessessannneneas 1
62 10570-G9 RIVET, 1/8" X 11/32" LG oo e vcte e ssceeesne e st e s saeseseee s sveee s snnnesnsen s saneeenns 2
63
64 27612-G02 ELECTRIC ACTUATOR, 12V....coiiiieieeeteeeeie et tete et sae st st s sse s 1
65 27613-G01 SPACER .. e e e s 2
66 14443-G10 CLEVIS PIN, 1/2" X 3" LGietitieteeereeerceeeeseresseeessveessees s sveesssene s ssveessnsnesnssnesssnnes 1
67 21683-G1 COTTER PIN, 2 11/18" LG..uceeie ettt serne e 2
68 14443-G11 CLEVIS PIN, 1/2" X 1 7/8" LGi.cccicciieee ettt eciiee e sine e e setae e e ssae e e s snnsae e e 1
69
70 71489-G01 LABEL (READ INSTRUCTIONS).....cccestrritrrerereeiereeeensereeserssessesesseessesesenssens 1
71
72 74234-G01 BED LINER, 40 ... .ottt et e s e e s s a e s e a e s s e naneaa e s e nasnes 1
73 74235-G01 TAILGATE LINER ...t reei ettt e e ne e seensenas 1
74 18436-G1 RIVET, 174" X B/4" LG ..oveei et e et s cee s ste e s e e s ssesssaee s sve e s snnne s see s saneeenns 4
75 14601-G10 RIVET, 5/32" X 7/18" LG ..eeeei ettt ettt sttt e s e s e s en s 6
76 35980-G02 LABEL (BED CAPACITY 500 LB/226 KG) ....cccccecteiueneeieesirneesiesieseseeseesae e seessens 1
77
78
79 75454-G02 ALUMINUM TOOLBOX KIT (INCLUDES ITEMS 80 - 83) ....ccceveereereerrrreneeneenens 1
80 75493-G01 ALUMINUM TOOLBOX .....cciieiereeenrteitenessieaesseseesessesseseessesssssessessssnsssesseens 1
81 16705-G3 SCREW, 1/4 - 20 X 3/4" LGi...ooueeeeeeereeeiereereeeessereeseessesseseesesse e seessesseseesnes 4
82 00915-G1 BONDED WASHER, 1/4" ...ttt see s see s e s e e s s s e 8
83 00903-G1 ACORN NUT, 1/4 = 20 .ottt e s eae e s e s seesaesae e srens 4

Service Parts Manual

ZLCARTPROS



DID YOU- ; CartPros directs you to the right part using the pat  err cTARTED .
RN (e e am P htips://CartPros.com/.htmi
WEATHER PROTECTION Gasoline Vehicle
A\
SUN TOP CAP (CAMO)
-
b SUN TOP
1 - Includes ltems 2 - 21
3 - Includes ltems 4 - 21
7 - Includes Items 8 - 21
DETAIL B
16 17
Front of Vehicle
2,24 < l.
%
Front of Vehicle i
19 l\
4 21
S D
DETAIL C 20 20
DETAILD
(FRONT) (REAR)
Page S-1 Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

i PA {) g"i §*» numbers from this manual. Enter the part number into
r( 'J . our search box and it will find the part you are looking for. HERE

Gasoline Vehicle WEATHER PROTECTION

—> https://CartPros.com/f.html

N

REAR VIEW MIRROR

26 - Includes ltems 27 - 29

ENCLOSURE

31 - Includes Items 32, 33

Service Parts Manual L CARTPROS
070 '



DID YOU CartPros directs you to the right part using the part GET STARTED

MR WAS™> numbers from this manual. Enter the part number into
r( I‘é {) af\" . our search box and it will find the part you are looking for. HERE

WEATHER PROTECTION Gasoline Vehicle

—> https://CartPros.com/f.html

N

WINDSHIELDS

36 - Includes ltems 37 - 43
51 - Includes ltems 52, 38 - 43

Front of Vehicle

45 - Includes ltems 46 - 49, 39 - 43
54 - Includes Items 55, 47 - 49, 39 - 43

Vehicle

Page S-3 Service Parts Manual ﬂ c ARTPROS
0Y0 :



DID YOU CartPros directs you to the right part using the part GET STARTED

~ % "9 numbers from this manual. Enter the part number into
K r‘a G "‘J . our search box and it will find the part you are looking for. HERE

Gasoline Vehicle WEATHER PROTECTION

—> https://CartPros.com/f.html

N

BRUSHGUARD
58 - Includes Items 59 - 65

Service Parts Manual L CARTPROS
070 '



DID YOU CartPros directs you to the right part using the part GET STARTED

KN OW T e e wm o _ntpsi//CartPros.com/f.html
WEATHER PROTECTION Gasoline Vehicle
N
BRUSHGUARD SUN TOP ﬁ”
73
67 - Includes Items 68 - 77

70

Existing
Brush Guard Cage

BRUSHGUARD WINDSHIELD
79 - Includes ltems 80 - 85

Windshield

Front of Vehicle

4®

Page S-5 Service Parts Manual ﬂ c ARTPROS
0Y0 :



DID YOU

KNOV

N

CartPros directs you to the right part using the part
A '-; numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for. HERE

GETSTARTED _5,_  https://CartPros.com/f.html

Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

WEATHER PROTECTION

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 75040-G0* SUN TOP KIT (INCLUDES ITEMS 2 -21) .o 1
2 27069-G0* SUN TOP....coeerece ettt e e s s se s ne e 1
3 75044-G04 HARDWARE KIT (INCLUDES ITEMS 4 - 21} o riieereceereeeeeeee e 1
4 75045-G01 FRONT STRUT ...ttt e s s s e 1
5 75838-G01 REAR STRUT (DRIVER SIDE) .......oocoiiiieieee e 1
6 75838-G02 REAR STRUT (PASSENGER SIDE) .....oovririreeererernrerer e 1
7 75465-G01 FASTENING HARDWARE KIT (INCLUDES ITEMS 8 - 21).....ccccccevueen, 1
8 01035-G01 BOLT, 5/16 - 18 X 2 1/4" LGt 4
9 00905-G8 LOCK WASHER, 5/16" ...t 4
10 75048-G01 SPACER, 1/2" .. et e e 2
11 00570-G2 WASHER, 5/16" ...ttt 6
12 00439-G6 BOLT, 5/16 - 18 X 1 3/4" LGt 4
13 00571-G2 WASHER, 5/18" ...t 8
14 17255-G1 TEFLON WASHER, 3/8" X 5/8" ...t 8
15 11098-G6 LOCK NUT, 5/16 - 18 ...ttt s 4
16 00753-G5 SCREW, 1/4 - 20 X 2" LG (STAINLESS STEEL)......ccceecivverreren. 2
17 00753-G6 SCREW, 1/4 - 20 X 2 1/4" LG (STAINLESS STEEL) ...c.ccccovvrervnenen 2
18 00559-G7 WASHER, 1/4" ..ot 8
19 75051-G01 PLASTIC SPACER ... .o 4
20 00891-G2 LOCK NUT, 1/4 - 20 ...ttt 4
21 19853-G1 END CAP, 1 ettt e 2
22
23 75378-G02 SUN TOP CAP (CAMO) (OVER ITEM 1) ..o 1
24
25
26 19528G2 REAR VIEW MIRROR KIT (INCLUDES ITEMS 27 - 29) .....cocecrverrirenerirerereenens 1
27 19496-G1 REAR VIEW MIRROR ...ttt 1
28 19502-G2 SUPPORT BRACKET ...ttt e e e s 1
29 19527-G1 SELF TAPPING SCREW, #8 - 32 X 5/8" LG (STAINLESS STEEL).............. 1
30

Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part
R (} T \J -; numbers from this manual. Enter the part number into
r{l .‘! our search box and it will find the part you are looking for.

WEATHER PROTECTION

G“:’;:'E‘TED—)- https://CartPros.com/f.html

Gasoline Vehicle

N

Replacement parts for the windshield may be obtained from Eagle Parts, Inc. 1811 Wilkinson Rd. Augusta, GA
30904. Telephone (706) 729-9911 or FAX (708) 729-9955

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 75367-G** 3 SIDED SOFT ENCLOSURE KIT (INCLUDES ITEMS 32 - 33) ...cvvveviciiieeeenane 1
32 * ENCLOSURE ....cco ittt s ree e e see s s e ssven e s s e s s e s sve e e s nane s s seeeenes 1
33 * RV =X 0 2T AR
34
35
36 71966-G01 WINDSHIELD KIT (FULL) (INCLUDES ITEMS 37 - 43)

(REQUIRES SUN TOP KIT) .eecceieecceeeeeee e veereereee s seeee s seeessee s ssveessseeesseessanneen 1
37 71954-GO1 WINDSHIELD (FULL) (LEXAN).....veeeeeeerereereeeeeseseeseseseseeseessesesseeeessseseseeeens 1
38 EGWHC12 Y] o 2 I R PR 2
39 EGWHS12 SCREW, 1/4 - 20 X 1 3/4" LG (STAINLESS STEEL) «.ccccovvveceeeeee e, 2
40 EGWHG12 WASHER, 1/4" (STAINLESS STEEL) ...ccvvvivceeeeee e 4
41 EGWHG13 RUBBER GROMMET ..ottt et ene e se e 2
42 EGWHN12 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) «..ccooiicciieeei e 2
43 EGWHL14 T o I A Y T T 1
44
45 | 71966-G02 | WINDSHIELD KIT (FOLD DOWN) (INCLUDES ITEMS 46 - 49, 39 - 43)
(REQUIRES SUN TOP KIT) ciiieeeiiieiiiete e seieetesseee s s sieen e ssseae s s nanenas s 1
46 71955-G01 WINDSHIELD (FOLD DOWN) (LEXAN) ...ooiiiiiiiiin et 1
47 EGWHC10 TN o T = 2
48 137-010 TOP GRIP, 3/4" X 2" ..ottt eete et esste e s ssreeeste e s ssree e s e e s vee e s rneesnaee s sanne s 2
49 136-008 TOP GRIP FASTENER ...t 2
50
51 71966-G03 WINDSHIELD KIT (FULL) (INCLUDES ITEMS 52, 38 - 43)
(REQUIRES SUN TOP KIT) .eecceieecceeeeeee e veereereee s seeee s seeessee s ssveessseeesseessanneen 1
52 71960-GO1 WINDSHIELD (FULL) (ACRYLIC) c..vevoveereeeeeeeseeeesese e eeeseeeseneseeeeeessenessseens 1
53
54 71966-G04 WINDSHIELD KIT (FOLD DOWN) (INCLUDES ITEMS 55, 47 - 49, 39 - 43)
(REQUIRES SUN TOP KIT) ciiieeeiiieiiiete e seieetesseee s s sieen e ssseae s s nanenas s 1
55 71961-G01 WINDSHIELD (FOLD DOWN) (ACRYLIC)....ceeeeee v 1
56
57
Page S-7 Service Parts Manual

ZLCARTPROS




DID YOU

KNOV

N

CartPros directs you to the right part using the part
A '-; numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

Gasoline Vehicle

G“:’;:'E‘TED—)- https://CartPros.com/f.html

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

WEATHER PROTECTION

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
58 74479-GO1 BRUSH GUARD KIT (INCLUDES ITEMS 59 - 65) .....cceceeeeereeeeceeeneesee e 1
59 74465-G01 7 PSR 1
60 74459-G01 SIDE (DRIVER SIDE).......coiiiii ettt e 1
61 74460-G01 SIDE (PASSENGER SIDE) ....ccooiiiiieie et 1
62 74462-G01 LI TSR 1
63 00428-G2 BOLT, 3/8 - 16 X 2 1/4" LG .. ettt 4
64 00438-G7 BOLT, 5/16 - 18 X 7/8" LG c..eeeieeeeeieie et ee sttt 4
65 11098-G6 LOCK NUT, 5/16 - 18, e eeereeit et et e e st ne e se e eeas 4
66
67 74496-G0* SUN TOP KIT (WITH BRUSH GUARD) (INCLUDES ITEMS 68 - 77).....cccuc..... 1
68 74466-G01 MOUNTING BRACKET ...ttt et s se e e 1
69 00438-G5 BOLT, 5/16 - 18 X 5/8" LG ...eeieieieeieeie ettt st s e 4
70 00565-G8 LOCK WASHER, 5/18"..... .ottt st 4
71 00532-G3 NUT, 5/16 - 18 ettt 4
72 74497-G0* SUN TOP ...t e et ae e e s s sae e e e s s saeaenaasneaaenas 1
73 00559-G7 WASHER, /4" ...ttt e e s e e s sae e e s s sneeaes 8
74 00753-G6 SCREW, 1/4 - 20 X 2 1/4" LGi.ueeieeee et s 2
75 00891-G2 LOCK NUT, 1/4 = 20....eeeie e eseeeeceeereeessteessreessee s sne s s e e s sveeaseee s sseessnes 4
76 00753-G7 SCREW, 1/4 - 20 X 2 1/2" LGiueeiiiee ettt 2
77 74469-G01 SPACER ... e a e nan 2
78
79 74542-G01 WINDSHIELD KIT (WITH BRUSH GUARD) (INCLUDES ITEMS 80 - 85)

(Replacement Parts available from Eagle Parts, 706-790-6687)........c.ccocevrueen. 1
80 110-735A WINDSHIELD (POLYCARBONATE) .......coeiiieieteieeee et 1
81 EGWHC12 SASH, 26" LGi....eeei ettt eee st e se e e e nne e e e eeeeen 2
82 110-072E SCREW, 1/4 - 20 X 1/2" LG (STAINLESS STEEL) .....cccovirrreeeeeee e 2
83 EGWHG12 WASHER, 1/4" (STAINLESS STEEL) .....oocie i 4
84 EGWHG13 RUBBER GROMMET .........oiiiieiiee e eiesee st eeeseee e see e eae e esae e e 2
85 EGWHN12 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ...ccceeieeeee et 2

Service Parts Manual

ZLCARTPROS




CartPros directs you to the right part using the part
:{?‘Eﬁg‘f\fj numbers from this manual. Enter the part number into GET STARTED —_— https://CartPros_com/f_html

our search box and it will find the part you are looking for. HERE

WHEELS AND TIRES Gasoline Vehicle

N

1 - Includes ltems 5, 6, 8

2 - Includes ltems 5, 6, 8

3 - Includes ltems 5, 7, 8

4 - Includes ltems 5, 7, 8
11 - Includes ltems 15, 16, 18
12 - Includes ltems 15, 16, 18
13 - Includes ltems 15, 17, 18
14 - Includes ltems 15, 17, 18
21 - Includes Items 23, 24, 26
22 - Includes Iltems 23, 25, 26

(Style of tire may differ from tire shown)

Page T-1 Service Parts Manual FLCARTPROS
0¥0 '



DID YOU

KNOV

N

CartPros directs you to the right part using the part
T '-; numbers from this manual. Enter the part number into GET STARTED
our search box and it will find the part you are looking for. HERE

—> https://CartPros.com/f.html

Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

WHEELS AND TIRES

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.

1 28630-G06 | SILVER WHEEL AND STRYKER® 1 TIRE ASSEMBLY

(DRIVER SIDE) (INCLUDES ITEMS 5, 6, 8) .....vveerereereresreeesesreersssereseeseresseees AR
2 28630-G07 | SILVER WHEEL AND STRYKER® 1 TIRE ASSEMBLY

(PASSENGER SIDE) (INCLUDES ITEMS 5, 6, 8)....cocvueereeereseeesssseresseseressenen AR
3 28630-G04 | BLACK WHEEL AND STRYKER® 1 TIRE ASSEMBLY

(DRIVER SIDE) (INCLUDES ITEMS 5, 7, 8) v..ueveereereersseseeeeseseeesseseresseseneseenes AR
4 28630-G05 | BLACK WHEEL AND STRYKER® 1 TIRE ASSEMBLY

(PASSENGER SIDE) (INCLUDES ITEMS 5, 7, 8)....vvvereveeeerereeeeresreeereeseressenen AR
5 28630-G01 TIRE, 22 X 9 - 10 STRYKER® 1 ..ot eseeeesseseeseeeseseeseseeeesesseessssenes 1
6 15172-G03 WHEEL RIM, SILVER (4 LUG)...evveeeeeveeseeeeesseeeeneeseseseesesessesesesesesessseseens 1
7 15172-G02 WHEEL RIM, BLACK (4 LUG)..cveerererereeeereeeseseesseeeesesesessesessesesesseeessssenes 1
8 11657-G1 VALVE STEM w.cooooeveereeeeeereseseeresesseesseseesesseseseeseseseesesessessseesesssssesesesessseens 1
9
10
11 28513-G07 | SILVER WHEEL AND WORK MATE® TIRE ASSEMBLY

(DRIVER SIDE) (INCLUDES ITEMS 15, 16, 18) cvvceuvverrerreeresreersereeeseereressene AR
12 | 28513-G06 | SILVER WHEEL AND WORK MATE® TIRE ASSEMBLY

(PASSENGER SIDE) (INCLUDES ITEMS 15, 16, 18)..e.uvveeeeeeeersereersererernene AR
13 | 28513-G05 | BLACK WHEEL AND WORK MATE® TIRE ASSEMBLY

(DRIVER SIDE) (INCLUDES ITEMS 15, 17, 18) cvv.eeveeseeseeeeseseeesseseressesenesnenes AR
14 | 28513-Go4 | BLACK WHEEL AND WORK MATE® TIRE ASSEMBLY

(PASSENGER SIDE) (INCLUDES ITEMS 15, 17, 18)...evveeseseeeessereeessererereene AR
15 | 28513-G03 TIRE, 21 X 9 - 10 WORK MATE®.........ooeeeeeeeeeeeeeseeeereeeseeseeeseesesesseeenessenes 1
16 | 15172-Go3 WHEEL RIM, SILVER (4 LUG) .. -veeeeeeeeeseereesseeeeseesesessesesessessseseseseesessseens 1
17 | 15172-Go2 WHEEL RIM, BLACK (4 LUG)..ceevvereereveseseeeeesseseesseseeseeesessesessseesesseeessssenes 1
18 | 11657-G1 VALVE STEM w.vooeeveeseeeseereseseesesesseeesss e sseseseseeseseseesesessessseesesssssesesensssseens 1
19
20
21 28442-G04 | SILVER WHEEL AND TURF SAVER® TIRE ASSEMBLY

(INCLUDES ITEMS 23, 24, 26).....vvveeereeeeseseeeeseseseessseseesssesseessesseessesesesseseneseeses AR
22 | 28442-Go3 | BLACK WHEEL AND TURF SAVER® TIRE ASSEMBLY (ITEMS 23, 25, 26)...| AR
23 | 28442-G02 TIRE, 20 X 10 - 10 TURF SAVERD .......ooooeteeeeeeeeeeeeeeseeeseeseseseeeesesseeenessenes 1
24 | 15172-G03 WHEEL RIM, SILVER (4 LUG) .. -veeeeeeeeeseereesseeeeseesesessesesessessseseseseesessseens 1

Service Parts Manual

ZLCARTPROS




DID YOU CartPros directs you to the right part using the part GET STARTED

~ % "9 numbers from this manual. Enter the part number into
K r‘a G "‘J . our search box and it will find the part you are looking for. HERE

WHEELS AND TIRES Gasoline Vehicle

N

—> https://CartPros.com/f.html

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
25 15172-G02 WHEEL RIM, BLACK (4 LUG) ..ot eee e 1
26 11657-G1 VALVE STEM ...ttt 1
27
28
29 14723-G1 LUG NUT, 1/2 = 20 ciciiirerieerieeerr st ee s nessanes AR

Page T-3 Service Parts Manual ﬂ CARTPROS
0¥0 .



DID YOU CartPros directs you to the right part using the part
KN owﬂ, numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPrOS.Com/f.html
&  oursearch boxand it will find the part you are looking for. HERE

Gasoline Vehicle WHEELS AND TIRES

N

Service Parts Manual %CA RTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

i PA {) g"i §*» numbers from this manual. Enter the part number into
r( 'J . our search box and it will find the part you are looking for. HERE

WINCH Gasoline Vehicle

—> https://CartPros.com/f.html

N

@
Note: Winch shown mounted at front of vehicle.
4

1 - Includes ltems 2 - 44

42

\.\%ﬂSee BODY

Page U-1 Service Parts Manual ﬂ CARTPROS
0¥0 .



DID YOU CartPros directs you to the right part using the part GET STARTED

~ % "9 numbers from this manual. Enter the part number into
K r‘a G "‘J . our search box and it will find the part you are looking for. HERE

Gasoline Vehicle WINCH

—> https://CartPros.com/f.html

N

11 - Includes ltem 12
24 - Includes ltem 25

Front of Vehicle

...
o -

Service Parts Manual L CARTPROS
20Y0 '



DID YOU CartPros directs you to the right part using the part

[ | r numbers from this manual. Enter the part number into GHST“RTED .
KNOQW? [umbers from th I. Enter the part number int —> https://CartPros.com/f.html

aur search box and it will find the part you are looking for. HERE

WINCH Gasoline Vehicle

N

47

Page U-3 Service Parts Manual ﬂ CARTPROS
0¥0 .



DID YOU CartPros directs you to the right part using the part
K f\é (} A ' -; numbers from this manual. Enter the part number into GET STARTED

—> https://CartPros.com/f.html

our search box and it will find the part you are looking for. HERE
Gasoline Vehicle WINCH
N

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 74259-G04 WINCH KIT (INCLUDES ITEMS 2 - 44) ...t 1
2 74299-G01 WINCH ASSEMBLY, T1500 ..cc.uiiieiieieeeceeenescee st e see e eeeseese e e e e eneeeaens 1
3 74271-GO1 WINCH MOUNTING TUBE .......cooteieeieeee e eieseeeseceieeae s sae e see s sae e e 1
4 00440-G6 BOLT, 5/16 - 18 X 2 3/4" LG c..eiiie et st e 2
5 00571-G2 B | = TR Y 1 4
6 00891-G3 LOCK NUT, 5/16 - 18ttt sttt se e 2
7 21317-G01 CLEVIS PIN, 5/8" X 3" LGi...oeee s eceee vt cee st e sevee e e sae s sene s e s s 1
8 21683-G1 COTTER PIN, 15/32" X 2 11/16" LG...eeeee et 1
9
10 74286-G03 REMOTE SOLENOID (INCLUDES ITEMS 11 - 32) ....ooiiirciee e 1
11 74256-G02 SOLENOID KIT ..etieeieecteevereeseeeseseesreeessseeessneessseeessssesessensssssereeed 1
12 74326-GO01 MOUNTING BRACKET .....ccirireereeeree e e e ssesseseesessenes 1
13 00414-G6 BOLT, 1/4 - 20 X 3/4" LG . cceeeeeieciieee st sitee e seae e e ssesae e saea e 3
14 23726-G1 SPACER, 1/4". ... ettt ettt e s 3
15 14390-G4 LOCK NUT, 1/4 = 20 oo e ceeeeeee s sceeeesenessee s e seee s e s s e e e snnee s 3
16
17 74327-G01 WIRE HARNESS (SOLENOID - BATTERY) (INCLUDES 18)................ 1
18 18833-G1 FLEX LOOM, 13" (BULK)....ccetiieieeiee et 1
19
20 74298-G01 WIRE HARNESS (SOLENOID - RECEPTACLE) (INCLUDES 21)........ 1
21 20436-G1 FLEX LOOM, 4" (BULK)......cceeoerrererreeeeireeneneesaeneesesae e seensesae e 1
22
23 74291-GO1 WIRE HARNESS (SOLENOID - FRONT) (INCLUDES 24, 25) ............. 1
24 18833-G1 FLEX LOOM, 84" (BULK)....ccc.errtiieereeece e 1
25 73235-G01 CONNECTOR .....eeiieeeereceeeeeee et ce st a e ne s senaesseneeneens 1
26
27 74328-GO01 WIRE HARNESS (SOLENOID - REAR) (INCLUDES 28, 29)................ 1
28 18833-G1 FLEX LOOM, 49" (BULK)....ccceeirtiiereeeee e 1
29 73235-G01 CONNECTOR .....eeiieeeereceeeeeee et ce st a e ne s senaesseneeneens 1
30

Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part
' 'd (} A . -j numbers from this manual. Enter the part number into GET STARTED
r{l .‘! our search box and it will find the part you are looking for. HERE

WINCH Gasoline Vehicle

—> https://CartPros.com/f.html

N

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
31 74285-G01 RECEPTACLE WITH LEADS (GREEN, WHITE, BLACK) ........covevevennn. 1
32 * CIRCUIT BREAKER WITH BRACKET ...veeooeveeeeeseeeseseeensesensseseseseenes 1
33
34 | 71489-GO1 LABEL (READ INSTRUCTIONS) ....covvereeveeeeeeereeeseeresesresesesseeesesseseseeseseseeees 1
35
36 | 00414-G5 BOLT, 1/4 - 20 X 5/8" LG rvvvvcreveverereseeseseseesseeseesssessesssesseessesseeessssesesseseseseeses 2
37 | 14390-G4 LOCK NUT, 1/4 = 20...ceeereveeereeeeoersesereeseseseseesseeseseseesesessesesssseesessesesesseneseeees 2
38
39 | 74289-Go1 CONNECTOR MOUNT PLATE ..o oveeeeeeeseeeeeeseeseseseeseessseseseesessseesessecensssenes 1
40 | 00740-G4 SCREW, #10 = 32 X 172" LG sreevveeeeveeeeeseesseeeeesseseseseesssssseseseesessseesesseeensssenes 2
41 00559-G5 WASHER, #10 ...vcoevveeeeeereeseeeeeseeseseseesesesssssssseesesesessesessesessssesessssesessseesessenes 2
42 | 00921-G8 LOCK NUT, #10 = 321.eeoreeeerevesesereeseseseeseesseeseeeseesesessesesesseesesseseseesereseeses 2
43 | 00156-G8 SCREW, #10 = 32 X 1" LGiorrereereeseeeseeeeesseseseseeseseseeseseesessseesesessessseseessseseens 2
44 | 00526-G4 LOCK NUT, #10 = B21.veereveeeeeseeeseseseseseseessseseeseseseesssessesesesseeessssesesseseseseenes 2
45
46

The following items are replacement components for the winch. For service or
replacement parts, contact Superwinch, Inc., Winch Drive, Putnam, CT 06260
Phone: (860) 928-7787, FAX: (860) 928-1143

Always provide the following information when requesting information
or ordering replacement parts:

Winch Part Number: T1500
Serial Number: (found on housing)
Part Number and Description

47 87-10490 KNOB ASSEMBLY, T-SERIES F/W.......oociieee e 1
48 87-22381 TENSION PLATE ..ot e et se e e e e 1
49 87-23149-05 NUT, HEX, FLANGED, M5 X 0.8....cccit i e 2
50 89-22291-01 SCREW, ST HEX SKY FH, M8 X 1 X 20.....cciioeieeerieeeeecee e 2
51 87-22394 BASEPLATE ASSEMBLY, T-SERIES.........cccooiiiieenee e 1
52 AS REQD WASHER, .020" OR .030" THICK ......oriiireerirerer e A/R
53 87-10466 BUSHING, T-SERIES ......oo o e 1

Page U-5 Service Parts Manual .ﬂ« CARTPROS
0¥0 .



KNOW? S it vl o CETEIRET® —3»-_ hitps:/iCartPros com/thtm
Gasoline Vehicle WINCH
N

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

54 87-23309-01 SET SCREW, M5 X 0.8 X B..ccuiieiiieieeie ettt seesee e see e snee e eee e 1
55 87-22397 DRUM ASSEMBLY ...ttt ettt e e se e 1
56 87-10470 DRUM SUPPORT BUSHING ........oooiieeiee ettt 1
57 87-33257 DRUM SUPPORT PLATE ..ottt st see e 1
58 87-23030-10 SCREW, ST PAN HEAD, M4 X 0.7 X 10 .ceeeceeeeeeeeeee e 4
59 87-33251 ROTATOR GEAR, T-SERIES ...ttt 1
60 87-22380 CARRIER ASSEMBLY, T-SERIES ........cooieiiee et 1
61 87-22396 STATIONARY GEAR HOUSING ASSEMBLY, T-SERIES..........c.cccooeeiences 1
62 87-33249 MOTOR, 12 VOLT ...ttt st et ee e e st ee e e s st e e e e sneae e e s 1
63 87-22401 MOTOR PINION GEAR.......ooiie ettt 1
64 1535A WIRE ROPE AND HOOK ASSEMBLY, 5/32" X 25 FEET .....cccceeceevecceneennn, 1
65 89-32300 HANDSAVER BAR ... .ot se e 1
66 90-22873-03 CIRCUIT BREAKER ASSEMBLY, 12 VOLT, T-SERIES.........cccccviiiireennnd 1
67 90-22117 REMOTE CONTROL ASSEMBLY .......ooioiiiieeierieee e 1
68 92-20172 SOLENOID, 12 VOLT ....ceeiiecie s sctee e e sstee s sneessee s ssveeessee e sssseessnnaessenesssneens 2
69 90-32070 SOLENOID BACK PLATE ...ttt e 1
70 90-31079 SOLENOID COVER ...ttt e se e e e e ee e 1

Service Parts Manual

ZLCARTPROS



YOU CartPros directs you to the right part using the part
RDN ow\, numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
&  oursearch boxand it will find the part you are looking for. HERE

WINCH Gasoline Vehicle

N

Page U-7 Service Parts Manual -;a CARTPROS
)



DID YOU CartPros directs you to the right part using the part
r *$ numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPrOS_Com/f_html
K N 0 w # oursearch box and it will find the part you are looking for. HERE

SPECIALTY PRODUCTS

SPECIALTY PRODUCTS

Service Parts Manual -%360 ARTPROS



DID YOU CartPros directs you to the right part using the part
' 'd (} A . -j numbers from this manual. Enter the part number into GET STARTED
r{l .‘! our search box and it will find the part you are looking for. HERE

—> https://CartPros.com/f.html

SPECIALTY PRODUCTS

SPECIAL TOOLS Part No.
DRIVE CLUTCH PULLER .......oo ittt e st s nessnes 19779-G2
FLYWHEEL PULLER ...ttt s s e s e 27111-GO1
CAM PULLER . ...ttt ettt et s s e e sae e e sre e s e e e s e e et e e e e e e nane 27851-G01
TACHOMETER ...ttt st e e s n et e e e b e st e nane s sreesmnnesrnesrnennnens 72526-G01
FEELER GAUGE........c.ooiirr ettt e st s s e n e e ne e n e nesen e 72525-G01
COMPRESSION TESTER .....cuoiieiireeirererrre e s s se s ne s e s ses e e senssneseresnens 72524-G01
ENGINE REBUILD MANUAL ...ttt e snn e s s nrn e e e e e e s 27615-G01
REAR AXLE REBUILD MANUAL ...ttt e s s s s n e s 27660-GO01
CURRENT INDICATOR......oc oottt st st et ser e e s n s s e n e e s nese s nnesenene s 16489-G1

DIGITAL MULTI-METER . .....e ittt sttt se e s 27481-G01
CRIMPING TOOL ...ttt ettt st e st e et s e sare s e e sar e e sae e s e e e s e e e e e e e e e e e eneenane 27765-G01
SLIDE HAMMER (AXLE/HUB REMOVAL) .....ooiciiiieite ettt s 15947-G1

SLIDE HAMMER (AXLE REMOVAL ONLY) ...oiiiiiirirricecireeesreree e ser e sressre s e e sseesrneeesanesesnesmeens 18753-G1

PERFORMANCE PRODUCTS

BATTERY PROTECTOR, 14 OZ (410 ML) AEROSOL ..ottt e 75500-GO01
CARBURETOR & CHOKE CLEANER, 15 OZ (440 ML) AEROSOL.......cccoerirrriireece e 75501-G01
WHITE LITHIUM GREASE, 14 OZ (410 ML) AEROSOL ......coviiieeiereree e e s 75502-G01
PENETRANT/LUBRICANT, 15 OZ (440 ML) AEROSOL ..ot 75503-G01
MULTI-PURPOSE CLEANER & DEGREASER, 14 OZ (410 ML) AEROSOL.........ccooviiivirieeencee e 75504-GO01
MULTI-PURPOSE HAND CLEANER, 32 OZ (950 ML) LIQUID.........ccccceiiiiriiiiinnicncea 75505-G01
BATTERY CLEANER, 32 OZ (950 ML) W/TRIGGER SPRAYER .......ccccooiirirrreee s 75506-G01
BIODEGRADEABLE CLEANER, 32 OZ (950 ML) W/TRIGGER SPRAYER ..........ccooviiiiireeeee 75507-GO01
MULTI-PURPOSE VALUE PACK ...ttt 75508-G01

*BATTERY PROTECTOR, 4 OZ (120 ML) AEROSOL
*PENETRANT/LUBRICANT, 4 OZ (120 ML) AEROSOL

*WHITE LITHIUM GREASE, 4 OZ (120 ML) AEROSOL
*CARBURETOR & CHOKE CLEANER, 4 OZ (120 ML) AEROSOL

PAINT

HUNTER GREEN - TOUCH-UP PEN .........coooirmirimmnemmnemescsnsssinsssssssssssssessssesssssssssssssnsssanessesassnens 28432-G02
HUNTER GREEN - 12 OZ (360 ML) AEROSOL .........corirmemmmnnresemesmeessssssssssssssssessesessssasnsesas 28140-G09
CAMOUFLAGE PAINT - THREE TOUCH-UP PENS. ........cooviiriiiririniininis s isssssssssssssesssasasanss 75831-GO1
ENGINE OIL

4-CYCLE ENGINE OIL, 10W-30, 5 GALLON (19 LITERS).......ccovumrinrmiinirenesissssnssssssssssssssesseensens 25730-G03
4-CYCLE ENGINE OIL, 10W-30, 12 QUART CASE .....ccccvrirmrirnrernerineresneseresisssnssssssesssesessesenesns 25730-G04
4-CYCLE ENGINE OIL, 10W-30, QUART (950 ML) BOTTLE .....oocovirmememermreriecsnsnsssresssesesseseneens 25730-G06

Appendix - A Service Parts Manual -ﬂ« CARTPROS
0¥0 .



DID YOU CartPros directs you to the right part using the part
K N Ow-’ numbers from this manual. Enter the part number into GET ::::TED ﬁ» https://CartPrOS.Com/f.html

our search box and it will find the part you are looking for.

ACCESSORIES

ACCESSORIES

Service Parts Manual '%aac ARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

KNOW? S o e ieininnians “mms P hups:/CartPros.com/f.himl
ACCESSORIES

A
ACCESSORY LIST KIT NO. LOCATION IN MANUAL
ASHTRAY KIT ..ot e s 75109-G02 ............. See BODY
BRUSHGUARD ...t ene e 74479-GO1 ............. See WEATHER PROTECTION
BRUSHGUARD SUN TOP ...ttt erenis e 74496-G0*.............. See WEATHER PROTECTION
BRUSHGUARD WINDSHIELD. ...t 74542-G01 ............. See WEATHER PROTECTION
CARGO BED COVER... .ottt 73521-G01
CART (STEEL) wvovcvecveecteeecveeeetesteseseesessesessesssss s sessssessssansssansssnnes 74486-GO1
CART, (POLY) ...eeereeeeeeeeeesessestessssssssassssssessssssssassssassssassasasenas 74487-GO1
[ 1 O] o SR 74492-GO0*.............. See BODY
GLOVE BOX DOOR ...ttt 75459-G0*.............. See BODY
GUN HOLDER... .ottt sr s e a s e e s aenenas 74365-G01
HOUR METER KIT .. ettt e e e s aersa s 75114-G06 ............. See ELECTRICAL SYSTEM
REAR VIEW MIRROR KIT (REQUIRES SUN TOP KIT)...ccc.cccuuueen. 19528-G2.......cuuue... See WEATHER PROTECTION
SOFT ENCLOSURE (3 SIDED)......ctteiiiiciieee e scineee e seneeee s 75367-G0".............. See WEATHER PROTECTION
SUN TOP KT ettt er e s s nr s s a e s e s s s aenenns 75040-GO0*.............. See WEATHER PROTECTION
SUN TOP CAP (CAMO) ...ttt siree e ssene e s nene e e 75378-G02.............. See WEATHER PROTECTION
TURN SIGNAL ...t ee s e n s e s 17867-G1 .....cuuune... See ELECTRICAL SYSTEM
WINCH e e e eee e s e e e s e a e es 74259-G04 ............. See WINCH
WINDSHIELD KIT (REQUIRES SUN TOP KIT) ..ucveiiiiiieeierciinennnn. 71966-GO0*.............. See WEATHER PROTECTION
WINDSHIELD KIT (FOLD DOWN) (REQUIRES SUN TOP KIT).....71966-G0".............. See WEATHER PROTECTION
ALUMINUM TOOLBOX ...ttt aeeen s 75454-G02 ............. See TRUCK BED

Appendix - B Service Parts Manual ﬂ CARTPROS
0¥0 .



DID YOU CartPros directs you to the right part using the part

KNOW’ numbers from this manual. Enter the part number into GET STARTED —_— https://CartPros_Com/f_htm|

our search box and it will find the part you are looking for. HERE

TEXTRON

GOLF, TURF & SPECIALTY PRODUCTS

Textron Golf, Turf & Specialty Products

P.O. Box 388 Augusta, Georgia 30903-0388 USA

Inside USA Phone: 1-800-241-5855, FAX: 1-800-448-8124

Outside USA Phone: 010-1-706-798-4311, FAX: 010-1-706-771-4609

Copyrighted Material

This manual may not be reproduced in whole or
in part without the express permission of
E-Z-GO Division of Textron Inc.

Technical Communications Department

ZLCARTPROS



	FrontCover.ps
	

	Pg i-ii ModelsNotes.ps
	
	

	Pg iii_iv_GeneralIndex.ps
	
	

	Pg v-vi HowToUse.ps
	
	

	Pg vii IPBHeading.ps
	

	(A)Accelerator.ps
	
	
	
	
	
	

	(B)AirCleaner.ps
	
	

	(C)Body.ps
	
	
	
	
	
	
	
	
	
	

	(D1)Brakes.ps
	
	
	
	
	
	

	(D2)ParkBrake wBoot.ps
	
	
	
	

	(E)Clutch.ps
	
	

	(F)DirectionSelector.ps
	
	
	
	

	(G)Electrical.ps
	
	
	
	
	
	
	
	
	
	

	(H)Engine.ps
	
	
	
	

	(J)FrontSuspension.ps
	
	
	
	

	(K)FuelSystem.ps
	
	

	(L)RearAxle.ps
	
	
	
	

	(M)RearSuspension.ps
	
	

	(N) Seating.ps
	
	

	(P)StarterGenerator.ps
	
	
	
	
	
	

	(Q)Steering.ps
	
	
	
	
	
	

	(R)480Beds.ps
	
	
	
	
	
	

	(S)WeatherProtection.ps
	
	
	
	
	
	
	
	

	(T)WheelsTires.ps
	
	
	
	

	(U)Winch.ps
	
	
	
	
	
	
	

	App_A_SpecialtyProducts.ps
	
	

	App_B_AccessoriesList.ps
	
	

	BackCover.ps
	




